. Chassis ohan /e y”

e 0 O M BN :
5/“ 1505 D97 517‘75’45/’
& 7
Ingersoll
g ' COMPACT TRACTOR
] MODEL 446
SIN 9728158 TO 9742953

Parts Catalog B1298

{;ﬂ’\!«"ﬂ(x 1‘%24%’1, D/ ?u/*f A/é, & 00 3 97 S3 Z
g - - 345 //
(,c(ﬂ‘)) 7G> 57 699

.
L maegy =

k/‘ \ T I

QUALITY IN THE AMERICAN TRADITION

3 :
Ingersoll Equipment Co., Inc. Winneconne, Wisconsin 54986-9576 /Maing

-

QL FT—I860 7»7)-979-< 3¢ 3



Printed in U.S.A.

COMPACT TRACTOR
MODEL 446

S/N 9728158 TO 9742953
Parts Catalog B1298

NOTE: This catalog
replaces A1298

J | Case

A Tenneco Company @
OPE Division

Technical Publications

119 S. First Street
Winneconne, Wis. 54986



CASE 446 COMPACT TRACTOR

TRACTOR MODEL AND i @& ENGINE MODEL, SERIAL AND
N

SERIAL NUMBER SPECIFICATION NUMBERS
SR
TRACTOR MODEL DESIG (\% ENGINE MODEL DESIGNATIONS
N ONAN BF-MS C19029 ENGINE

SPEC. NO. 2891E AND 3177E

446 T @
ONAN B43M - GA016 C24787 ENGINE

SPEC. NO. 3419A

When using this catalog, notice the reference to
'serial numbers of various components noted here and
SERIAL NUMBERS listed in the “description” copy. By referring to

correct serial numbers, proper parts identification
will be assured.




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on-which
they are described.

Hlustrations

All parts are illustrated in ‘“Exploded Views"” which
show the individual parts in their normal relationship to

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the ‘‘issue’” number and date will be
advanced.

each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the ‘‘Refer-
ence Number” column and are followed by the part
number, description and quantity required.

It is imperative t vised Parts Book pages be in-
serted into their re ,«’ Barts Books as soon as received.

ad to confusion and defeat the

Indented ion
—
Indented parts in the descriptive list are a part of the pr. @Za sembly or sub-assembly.
The quantity shown in the “Number Required” col number of parts used on a machine except where parts are

indented in descriptive list. In this case the qgar@ is the number required for the preceding assembly or sub-

assembly. \K}\
@CRIPTION REQ'D

REF. PART NO.

A 55159 g ER ASSY - rear steering . . « - v o it ittt e e 1

28 A 56208 SOCKET ASSY - rear CylNAer . o v o vv ittt e 1

29 A 55956 @ PLUG - adjusting, SOCKET @58Y « « + v v v s v v v vt et ie e ee e mne e e 1

v 30 A bbh9 SEAT -socketbhall . oo i i it ittt it i it ettt e e 2
) 31 A 5621 SPRING -SOCKET + v v v v v ettt ettt et teee e eeeaenannns 1
- 32 A 56209 SEAT -S0CKET SPIING. v v v v i et e ettt e mt ettt e 1

} 33 G 45175 CLAMP ASSY - S0CKET @55Y « v« c v v v vv et n it esne e n e aannean e 1
) 16- 836 BOLT-1/2" x2-1/4" N.F. hex. . o ot i i s e e et et e et e aeeen 1
. 34 132 104 PIN - cotter, 3/16" X 3" . - . L i it i it i i e i e s 1
) 35 A 55889 STUD - ball, S0CKEt & CYHNARE « « « o v v e et et et et e e eeeenas 2
N 36 13- 410 BOLT - 1/4” X 5/8" N.C.o HEX.  « v v et ee et et ettt enene e 4
37 92- 4 LOCKWASHER - 1/4"” SAE . . & it it et ittt ettt e s anaenennes 4

Terms ‘“Right Hand" and “’Left Hand"”

“’Right Hand’’ and “Left Hand" sides of this machine are determined by standing at the rear of the unit and facing in the
direction of forward travel.






ALPHABETICAL INDEX

ENGINE SECTION

Page Page
Air Filter . . . e i e e e e 5 Fan . . . e e e e 27
Baffles & Shields . ... ... .0y 17-21 Flywheel,Engine . .. . .. ... ... ... 9
Battery . ....cuirie ittt 53 Fuel System ... ... ... .0t innnnnns 5.23
Camshaft . . . ... ... i et 9 GOVEIMOT & v ot it e ittt ettt i 15-17
Carburetor . ..o v v it i e e e et e et 5-7 Housing,Blower. . . . . ........ ... ..., 17
Choke& Throttle. . ......... ... 23 (0 1 o o T 15
Clutch, PTO ... . i ittt e e 27 Ol PUMD .. .ttt i i e e 15
Crankshaft .. ... ...t i 9 Pistons&Rods . ......... ... ennn 9
Electrical System . . . . .. ...t iinnn. 19-53 StarterMotor .. ........... e e e 17
EngineBlock. .. ........ ... . . 1113
Exhaust System. . .. ... ..ot nneennnn 21
BASIC TRACTOR s%@
<o
Page @ Page
Axle, Front .. ... ..ttt UMENTS © o v v v e e e am o nenose s b3
Axle,Rear ........... .. i, ift, Implement, Hydraulic . ... ............. b3
Baffles & Heat Shields. .. .. .............. Model D10OWheel Weights . . ... .......... ... 65
Brakes . ..o v st ey Model F27 Three Point Hitch Adapter.......... 61
Clutch Assembly, PTO. . .. ......... ... Model H26 Three PointHitch, . . . . ... ........ 59
Control-Speed . ... ......coiuvua.? . Model H13WeightBox .. . ........... ... ... 67
Decals ... vt ey N, Model H18 Counterweight Brackets. . .. .. ...... 67
Electrical System . ... .......... M Model J17 HydraulicPTOKit .. ............. 69-71
Fenders .. ............ ... @ Model J24 Sleeve Hitch ., . . . ... ............. 63
Frame ......cuvuenneen.n 0 ..... PT.O.Clutch . ... ... . it 27
Grille................. TN 29 Seat,Operator's . ............ccciiirnnnnn 31
Hitch. .. ............ % ........ ... 45 Steering Wheel & Gear. .. . ................. 35
TP B ¢/ N 29 Tall LMD, « .\ e e eee e e e et e e 55
Hydraulics ........ @ ................ 39 Tool BOX . .ottt e e e e 31
Coupling, Pump Drive”. ... ............ 3943 Transmission . . . .. ..ttt ie it i 47
Heat Exchanger Mtg.. . . .. ............. 51 Wheels, Front & Rear . . ... ................ 37
Hoses, Lines & Fittings . . .............. 39
Motor, HydraulicDrive . . . ... .......... 3941
PUMp. . . i e e 3943
Reservoir Mtg.. . . . . ... i 51
Valve, Hydraulic .. ... ............... 45






o)
m
m

COONDDUI D W N =

Printed in U.S.A.

PART NO.

C 20387
(o] 27507
C 20389
C 20390
C. 26202
13- 536
13- 532
C 20261
92- 5
13- 420
113- 65
192- 19
C 20401
C 23300
Cc 20406
C 20411
214- 102
C 20412
C 20393
13- 48
25- 104 -
C 20407
(o

C

C

C

C

18

C

C

C

C

CASE MODEL 446 COMPACT TRACTOR

CARBURETOR, AIR FILTER AND MANIFOLD

DESCRIPTION REQ'D

GASKET -carburetormtg. . ...........eiiinninrniennannn
MANIFOLD -engineintake . . . .. .. ...ttt iininennnn
GASKET -intakemanifold . ... ... ... ... i nn
BOLT - manifold 5/16" x 2-1/4” (for BF-MSengine). . . . ......... e
BOLT - manifold 5/16" x 2'' (for B43Mengine) ... .. ......covn ot
HOSE - breather (for BF-MSengine) . .. ... ...t rnnnceean

BOLT - 1/4”" x 1-1/4” N.C. hex (for BF-MSengine) . . . ... .. ... PP
BOLT - 1/4” x 1-3/4"’ (for B43M engine)
LOCKWASHER-1/4" ..............
NIPPLE - exhaust, 1" x2-1/2".......

HOSE -fuelpump ............
SPRING - fuel pump hose (eatly pro
CAP-fuelpump ........... e
CLAMP -hose 7/16"". . . .

TUBE - fuel pump vacuum M@ock)
SUPPORT - air cleaner. . \ ............................
BOLT - 1/4" x 1/2" @ ..............................
NUT-1/4"” N.C. he % ........... e ee et eeet e
CLIP - choke cab & ...................................

....................................

....................................

.....................................

...................................

...................................

O e T 70 NS i A N S N, SR S S i P O SV TG T N T S . L e Y

May 1997






CASE MODEL 446 COMPACT TRACTOR

CARBURETOR AND FUEL PUMP ASSEMBLY
€20388 CARBURETOR USED PRIOR TO ENGINE S/N H763193402 '/

1S REPLACED BY

C24926 CARBURETOR USED ENGINE S/N H763193402 AND AFTER

REF. PART NO.
1 NSS
2 NSS
3 NSS
4 NSS
5 C 20427
6 NSS
7 c 20429
8 c 20430
9 NSS
10 c 20432
11 c 20433
12 NSS
13 NSS
14 NSS
15 NSS
16 c 20438
17 o] 20439
18 c 20440
19 c 20441
20 c 27506
21 C 20443
22 NSS
23 (o) 20445
24 Cc 20446
25 C 20447
26 c 20448
27 NSS
28 c 20450
. C 20451
c 20452
C 24665
C 24666

Printed in U.S.A.

DESCRIPTION

BODY ASSEMBLY - carburetor (order C24926 carburetor). .. ... ...
SLEEVE ASSEMBLY - carburetor {order C24926 carburetor).. . ... ..
SHAFT - throttle (See kitbelow) ......... .. e,
PACKING -shaft (Seekitbelow) ........... ... . ...
SHAFT -choke . .. vttt ettt sttt ettt eiinneannn
VALVE - plate assembly (See kit below) ......................
FLY -throttle. . ................. e e
SCREW -throttle stop. . . .o v ittt ittt ettt eteenennnnenens
SCREW - fly mounting (See kitbelow). . . . ... ... .0t ennenn
SCREW-bowlcovermtg. . ... ....iititntninrnnnnneenens
SCREW - pUMP COVeT &« v it ittt et s ee s eennnceeneennncannas
GASKET - cover to valve plate {See kit below). . ... .. e e
GASKET - pump cover {See kitbelow). . . . .. ... ... i
GASKET - sleeve assembly (See kitbelow) .. ... ...............
DIAPHRAGM - fuel pump (Seekitbelow) ./, 3. .. v v v i i inan.

SPRING - screw, throttlestop .......

SPRING - idle needle (See kit below) N Mttt cne e
SPRING - diaphragm, fuel pump (See. | A
FLY -choke . .. ..ot (T e e ettt it vt e e

FLOAT ASSEMBLY - carb,
PIN - float (See kit below) .
NEEDLE - idle adjust (Se i

NEEDLE ASSEMBLY —POWEY ). « o v v ot vt vt e e tnaeennennn
“0"” RING - needle 4 ..... @t ettt

PLATE - spri

sket {includes items 4, 12, 13 and 14) for C24926 carburetor
repair (includes items 3, 6, 9, 15, 17, 18, 21, 22, 26, 27 and

gasket kit) for C24926 carburetor ........ ..o ene..

..
..
-
..
..
..
..

if » . p(Seekitbelow)........... ...
INLET - nee at assembly (See kitbelow). . . . . ...........

- .

51 gasket kit) for C20388 carburetor ................

I R N B e s Y Wy Gyl W U W WU S i Uy N, Y S i e P S S G e S Y

-t

May 1997






REF.  PARTNO.
1 1260 13
2 C 20223
3 C 22260
4 211- 216
5 C 24043
6 C 20226
7 C 22261
8 C 20229
9 126- 9

10 C 32460

1 c 20233

12 NLA*

12 NLA®

12 NLA*

12 NLA*

12 NLA®

12 NLA*

13 c 20072

14 C 20241

15 C 23311

15 NLA*

15 NLA®

15 NLA®

15 NLA*

15 NLA®

16 C 29750

16 C 25775

16 C 20204

16 C 20205

17 C 25774

18 c 25775

19 C 20215

20 C 20303

21 92-

22 13- 7

23 c 2%

24 c

25 c

2 c @ 0

27 164~ 529

28 c 20222

29 C 22262

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

RING SET - piston, (standa
RING SET - piston, (.005"
RING SET - piston, {(.010/

RING SET - piston,

%

{BF-MS ENGINE)

DESCRIPTION REQ'D

KEY - woodruff 3/16" x 5/8" ,flywheelmtg. - . ... .. ... ne
RING-camshaftcenter pin - « « o oo it vt i ietiniine e ncans
CUP-QOVEINOTr - .ot ittt it tvanasansssssnsasnsnconunneeess
BALL - fly, OVEINOr « v vt i ittt sis et tn e naaasannnsnnes
FLYWHEEL - eng. (includes ring gear & magnetring) . . . . ..« .o v v v v v

GEAR -ring, flywheel - . ... iinien i
GEAR ASSEMBLY - camshaft (includes items 30and 31) ... ... ......
WASHER - thrust, camshaftgear. . . . .« .o oot it i et e
KEY -woodruff 1/8" x 1/2' « vt et i et it ettt e teesnaneaananons
CAMSHAFT - (includes C20233pin). -+ « v v v ot et vi e i in e o

PIN-camshaft center - « « e« e v e v vt v ostennnoncenacnnsn-
PISTON AND PIN ASSEMBLY - standard {includes item 14} - . . . . . .. ..
PISTON AND PIN ASSEMBLY - .005” oversize {includes item 14} . . . . ..
PISTON AND PIN ASSEMBLY - .010" oversize (includes item 14) . .. . . .
PISTON AND PIN ASSEMBLY - .020" oversi
PISTON AND PN ASSEMBLY - .030" oversi

PISTON AND PIN ASSEMBLY -.040" 0
PIN-Piston ««cvvnnevreonn e {0 et
RETAINER - piston pin + .« .- - . @ .....................

{includes item 14) . . . . . .
includes item 14) . . . . . .

..........................

WEISIZE) « ¢ v v e oot vnoenanoonanonsan
SSEMBLY - (standard) includes 17 and 18. . . . . ..
SSEMBLY - (.010 undersize) includes 17 and 18. .

KOD

4"

K, connecting rod 6/16” N.F. hex ......... ... .. ...
-flywheel ... i e i e

ER-7/16" flywheel mTg. « « « o v v v it e e i i e i i

BOLT-7/16" x4 N.C.hex, flywheel mtg. .. .. ... .o
KEY -1/4 x1/4" sq. x 2", rearcrankshaft . . ....................
RETAINER -crankshaftgear . . . . ... oottt i i
WASHER - retaining, crankshaftgear. . . ...« .. oo v i
CRANKSHAFT -€nging « « « cc vt emie v imnmaaneeenanenansenns
SCREW -locking 1/4” x 1/2" N.C.hex . ..o i it
SCREW - locking 5/16” x 1/2" N.C.hex. -« « c v e v i i i e v e e e e
GEAR -crankshaft. . « v v e e i i e i R

7
- A ) e e e e et S s S B BABNNNNNNNNNONNBENNNNNONNNNDN=S @ N aa o= e

* Pistons and rings are no longer available.
Must use C40929 short block and C33098,C29981

May 1997



9A



CASE MODEL 446 COMPACT TRACTOR 9B

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

REF. PART NO.
1 126- 13
2 c 20223
3 c 24326
4 211- 216
5 C 24943
6 C 20226
7 c 22261
8 C 20229
9 126- 9

10 C 32469

1 C 20233

12 C  24931*

12 C 24932

12 C 24933

2 - C 24934

12 C 24935

12 NLA

13 C 20240

14 cC 20241

15 c 20739

15 C 24938

15 C 24939

15 C 24940

15 C 24941

15 C 24942

16 C 29750

16 c 29751

16 C 20204

16 C 20205

17 C 25774

18 C 25775

19 C 20215

20 C 20303

21 92- 7

22 13- 764

23 c 28

24 c 20%

25 C

26 C

27 18@ 7

28 c 4325

29 C 22262

Printed in U.S.A.

{B43M ENGINE)

s )
m
Q
Q

DESCRIPTION

KEY - woodruff 3/16"x 5/8" ,flywheelmtg. . ...................
RING - camshaft center pin - « v v v v i v it it i et eiaeaieaenn
CUP -QOVEIMOT -t vt ittt it it teeanneenaenaanannesasaans
BALL - fly, gOVernor ... v v i ittt i s ts it s
FLYWHEEL - eng. (includes ring gear & magnetring) . . .. - .. ... .. .. .

GEAR -ring, flywheel .. ..... .. i,
GEAR ASSEMBLY - camshaft (includes items 30and 31} . . .. ... . ....
WASHER - thrust, camshaftgear. - - - .« o oo it i ittt s
KEY -woodruff 1787 X 172" @i i e ittt it e et rmee et e naaes
CAMSHAFT - (includes C 20233 pin). + + v e i v v i i i v i e e e e et

PIN-camshaftcenter « « - = ¢ ¢ et e et ittt it ittt s e e e
PISTON AND PIN ASSEMBLY - standard (includes item 14} . . . .- .. ...
PISTON AND PIN ASSEMBLY - .005" oversize (includes item 14) - . . . ..
PISTON AND PIN ASSEMBLY - .010" oversize (includes item 14) . . . . ..
PISTON AND PIN ASSEMBLY - .020" oversize (inciudes item 14) . . . . ..
PISTON AND PIN ASSEMBLY -.030" oversj (mcludes item 14) . . . . ..

PIN-piston « ... NN Cr e e e
RETAINER - PIStOn Pin - « « « « o« « o({-0NDr ¢ e s e vveeonnneennnn
RING SET - piston, (standard) - - DN
RING SET - piston, (.005" siz@ .......................
RING SET - piston, (.010" 4 R R R
RING SET - piston, (.0207 T~ R
RING SET - piston, (.0 @me) ..........................
RING SET - piston, OVETSIZE) v« v e o e e acrnveneannnennsnns-
CONNECTING R SSEMBLY - (standard} includes 17 and 18. . . . . - -
CONNECTING @ SSEMBLY - (.010” undersize) includes 17 and 18. .

A? G ASSEMBLY - (.020" undersize) includes 17 and 18. .
3}* D ASSEMBLY (.030* undersize) includes 17 and 18. .

CRANKSHAFT -enging . .. ...ovevv--n-- e e e i eaee e
SCREW -locking 1/4” x 1/2" N.C.hex . .... ...,
HUB - QOVEINOr CUP  + e v eivcviene e mesae i an e en e s
GEAR -crankshaft. « o o it e ittt e e i e e

SN W A et 2 BBRBRNNNNNRNDNONNNNNNBERNNRNNNNND S O aa = -

* When current supply is gone this piston
will sub to piston and rings assembly.
The ring sets in this catalog can not be
used with the new piston assemblies.

May 1997



10




CASE MODEL 446 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION

1 NSS BLOCK ASSEMBLY - cylinder, standard bore (for B43Mengine).........
1 NSS BLOCK ASSEMBLY - cylinder, standard bore (for BF-MS engine) . . .. ...
2 41- 26 PLUG -camshaftexpansion . .. .. ...« .o ittt st e e
3 Cc 20256 SHIM - rear bearing plate (.005”). . . . .. .. ...
4 13 620 BOLT -3/8" x1-1/4" N.C.hexX . ...t iie i ieeeannns
5 C 22618 BEARING -crankshaft, rear (std.}. . . . . .« o v i it i it i i
6 C 20267 WASHER - thrust, crankshaftbearing. . . . ..................
7 C 20268 GASKET -bearingplate . .....c.veeiiieinneeeneananns
8 C 20269 PLATE - bearing (excludesbearing) . . . . ... ... ... ..o,
9 Cc 20270 BEARING-camshaft . . .. ... ... .ttt eerinnns

10 C 20271 SEAL -bearingplate. . . . v i ittt ittt it i it i e

1 C 20272 PIN-mainbearing stop . . . oo v vttt v i vnrrrnnnnrenonassn

12 92- 6 LOCKWASHER - 3/8" bearingplate . ........ et e e e

13 C 20279 TUBE -oil,crankecase . ..ot i it ittt et ittt e annnn

14 C 20287 INSERT -valveseat,intake .. ..........c.vriruvrrennnnnn

15 C 29974 INSERT - valve seat, exhaust . .....

16 C 20292 GUIDE-valve . . ............ .

17 C 20295 BEARING - crankshaft front (st

18 C 20302 GASKET - valve guide, intake. .

19 c 21568 BLOCK ASSEMBLY - short (for Bf- ine) (includes: cylinder and
crankcase, all bearin ank camshaft, timing gear, governor
gear case, rods, piston ,walves, oil pump and breather tube . ..

19 C 40929* BLOCK ASSEMBLY - sh 3M engine) (includes: cylinder and
crankcase, all beari nkshaft, camshaft, timing gear, governor
gear case, rod , rings, valves, oil pump and breather tube . ...

20 C 20243 prvatve 7. ... R,

21 C 20244  VALVE -breathet// )Y . oo ittt ettt e it ettt st e e e

22 C 20245 (‘* BT e e e e e e e

23 195- 2010 < )

24 C 20247 SH e S

25 C 20248 A ERB 16" .« v v e e e e e e e e e e e e

26 o} 20250 ERvalve LH. .. ... oo

27 Cc 20249 ER -valve RIH. L . ittt i i e e e e e e e

28 C 20251 SASKET - ValVe COVEr. . . .+ v v e veutee e e eeeee e s

29 C 20253 FUD - cylinder head 6/16" x 2-B/16" N.F. . . ...................

30 C 20 @ STUD -cylinder head 5/16” x 2-1/16" N.F. . . . . ... .. ..

31 Cc 2 WASHER -copper 3/8". . . .. ittt it ettt it e e et e

32 C GASKET -cylinderhead . . . .. .ot it ittt ie et eeacenans

33 C HEAD - LH. i i i e ettt et

34 . C QB 59 HEAD - RIH. i e et e e e ettt et taeeanan

35 C 0261 HOSE -breather. . . . ..ttt ittt et ittt ettt e e tea et aannns

36 C 22619 BEARING - crankshaft, rear (002" undersize). . . . . . .. ...,

36 Cc 22620 BEARING - crankshaft, rear (.010"" undersize). . ... ....... ...

36 C 22621 BEARING - crankshaft, rear (.020” undersize). . . . ... .o vivevnnn..

36 C 22622 BEARING - crankshaft, rear (.030"" undersize). . ... ... ............

37 129- 102 NUT - cylinder head 5/16" N.C. hex . .. .. cv ittt ineennnn

38 13- 428 BOLT -valvecover 1/4" x 1-3/4" hex .. . . .. ittt ie e

39 C 20517 RETAINER -valve spring . . . o v ittt ittt i it ittt e e enanes

40 C 20276 TAPPET -valve (standard) . . . . .. ittt it i et it ei e ennennnn

40 C 20470 TAPPET -valve (L0017 OVErsize) . . . v vt ettt eeeenne e ennnns

Printed in U.S.A.

*Also use C33098 and C28721

11

N BN =D NN

1

B A BN et S aNNNDW = 00N & = = ad

May 1997



12




REF. PART NO.
40 Cc 20471
40 Cc 20277
4 C 29754
42 C 29755
43 c 29975
43 C 29976
43 Cc 29977
43 C 29978
44 Cc 20288
44 Cc 20289
44 Cc 20290
44 C 20291
45 C 20412
46 Cc 20293
47 c 20294
48 Cc 20296
48 Cc 20297
48 Cc 20298
48 C 20299
49 13- 68
50 C 29981
c 29982
c 20378
Cc 25226

<3

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION

TAPPET -valve (LO02' ' oversize) . . . ... ittt ieiirenenenns
TAPPET -valve (.005” oversize) . . . ... vivenr e inienennannns
VALVE-Intake .. ...ttt ineetie i et renennaansnnasns
VALVE -exhaust. . . .. ..ttt ittt ittt ssonanrasnananns
INSERT - valve seat, exhaust (.002" oversize) . ......... ...
INSERT - valve seat, exhaust (005" oversize) . . ...........¢0cucc...
INSERT - valve seat, exhaust {.010” oversize} . ... ........cconvu.n
INSERT - valve seat, exhaust {.025"  oversize) .. .........cc.ove....
INSERT - valve seat, intake (002 oversize) .. ........cvvcvuenn-
INSERT - valve seat, intake (.005" oversize) . ....... ..o nnenn
INSERT - valve seat, intake {.010” oversize) . .. ..o oo it i i,
INSERT - valve seat, intake (.025'' oversize) ... ... et e
TUBE - fuel pump VaCUUM, . . .. it ittt e it e it e ts et enennnans
SPRING-valve . . . it i h ittt e it e iiesceeanaassnannonnnn
LOCK -valve and spring . ... .. .. oo e /i eeneenortocssannnsnss
BEARING - crankshaft, front (.002*' ungersi

BEARING - crankshaft, front {.010"

KIT-gasket,enginge . .. NN O v v vt e v nennnnanseecenannnass
KIT - gasket, carbon re i : valve cover gaskets,
cylinder head
KIT - overhaut, e Udes: valves, valve springs and
retainers, ring.setbreather tube, points, plugs, condenser,
crankshafi/retavning ring, air cleaner element, carburetor
et-Rivand engine gasket kit) . .. .. .. . i i

2 -gine (for B43M engine) (includes: valves, valve springs and
inegrssFing set, breather tube, points, plugs, condenser, crankshaft

. ing ring, air cleaner element, carburetor gasket kit and
ginegasket Kit) ... ..o ein ittt it e e

©
o

13

)
m
Q
o

SN s a0 2NN NNNNNNNNNODLDDS

-

May 1997



14




REF. PART NO. DESCRIPTION
1 -C 22631 COVER ASSEMBLY -gear . ......c.ciiiiinnnnannn
2 C 20305 BEARING -governorshaft. . .. ................
3 C 22632 SHAFT AND ARM ASSEMBLY -governor, . ..... -
4 C 20307 YOKE -governorshaft ......................
5 182- 84 SCREW -yokeretaining . ........0ccceeeeoen.
6 o 20309 PIN - governor, CUp StOP . . .t v v i v ti e et nnnanas
7 C 20310 SEAL -oil,governorshaft . . ..................
8 211- 5 BALL - governor shaftbearing . . ...............
9 c 20312 SEAL -QBar COVEI. « o v vt e v eneeeeeaaeannnnns

10 C 20313 GASKET -gearcover . .. ... cuueernrnerrnneenenas

11 Cc 23320 PIN - gear cover /16" x 1-1/8" . . .. .. ... .

12 c 20315 DIPSTlCK oil level indicator (for BF-MSengine) .. ......

12 c 24958 DIPSTICK - oil level indicator (for B43M engine} ..........

13 (o) 29984 GASKET -0l Ppan v v vt tr i iem s ceeanr s cnsannns

14 221- 14 PLUG -oil base, 1/2""sq.head . ........

15 221- 844 PLUG - oil base, 1/2" socket head

16 C 22633 BASE-oil ........ ...,

17 C 20320 SPRING -oil by-pass. . . ........

18 14- 616 BOLT - oil by-pass 3/8" x

19 Cc 20322 VALVE - oil by-pass. ... ¢

20 c 29734 PUMP-oil ...........

21 Cc 23321

22 92- 6 LOCKWASHER 3/8".

23 13- 640 BOLT - 3/8” x 2- 'l/

24 92- 4 LOCKWASHER -

25 13- 416 BOLT - 1/ "x

26 C 20329 s

27 C 32462 3 cover {for BF MSengine) ...........

28 C 20331 opper .........................

29 C 20574 8" (oo} o] o =1

30 13- 512 6 x3/4" N.C. heX . .o ii ittt it i riinaenn

31 13- 528 A LA 7 Z:

32 13- 536 O Y L -2 I Z: S

33 C 20325 1T - gasket, Oil PUMP - . oo oo e eeee e eeeeeeannnnns

3A 221- 11 C@ NIPPLE-oildrain .. ... ... .0 ieiiieiiee e

35 221- 1% ELBOW - 0l dF8I0 . .+ v e eeeeeeee e e e aeeenss

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

OIL BASE, OIL PUMP AND GEAR COVER

.........

.........

.........

15

P N N L N P R S N, T N T N R N O S i S A I S I N B

May 1997






REF.  PARTNO.
1 C 20369
2 C 20360
3 C 20361
4 C 20369
5 C 28719
6 c 20371
7 173 64
8 c 20372
9 195 14

10 136 2

1 169 74

12 c 20375

13 C 20376

1 NSS

15 121- 3

16 1922 19

17 195. 2027

18 C 20362

18 ¢ 24951

19 C 24952

19 C 20364

20 C 24953

20 C 20363

21 163 22

22 C 20230

23 13- 516

24 92- 5
1 NSS
2 NSS
3 NSS
4 NSS
5 NSS @
6 c 2%
7 c
8 9 4
9 c 33

10 C 20334

1 C 20335

12 NSS

13 C 20336

14 NSS

15 NSS

16 NSS

17 NSS

18 NSS

19 NSS

20 NSS

21 NSS

22 NSS

23 NSS

C 20337

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

'GOVERNOR AND BLOWER HOUSING

DESCRIPTION

ROD-governorcontrol. . . .o v o e cv v e
CLIP - governor control rod, carburetorend ... ...
CLIP - governor control rod, governorend .. .....
ARM -governorcontrol. . . . .. ... .. ..
BRACKET -governormtg.. . . . .. .. o ccvnnenn.
SPRING - throttleleveradj.. .. ..............
SCREW - #6 x 3/4" round hd. mach. ..........
CLAMP -swivel, throttle . . . ... ... ... . ...
WASHER -swivelclampmtg.. ... ............
PIN - cotter, swivelclampmtg.. . . .. ..........
SCREW - #8 x 5/16" ,swivelclamp . . . . .. ... ...
BUSHING - governorcontrol . ...............
SPRING-governor. . .. ...... vt rennennns
CLIP - throttle cable (Use C29506 and 187-1611) ..
BOLT - 1/4" x 1/2" N.C. hex

BAFFLE cylmder air, L H
HOUSING - blower (for B? _

HOUSING - blower (f
BOLT - 1/ "x7/1 %

BOLT - 5/16” ‘ 8. hex, starter motor

LOCKWAS - A -

°.8%0 ARTER MOTOR

ust (Use C26508kit). .............

top (Use C26508kit) , .. .............

ER - stop nut (Use C26508kit)..........

RING - anti drift (Use C26508kit) ., .........
SPACER - dust cover(Use C26508 kit) . . ........
DRIVEASSEMBLY . .. ..t ittt it i e an e
BOLT-thru .. ... ittt it i it ieeennn
LOCKWASHER -thrubolt . ................
CAP ASSEMBLY -driveend .. ..............
WASHER -thrust,armature. . . . ... . v e
ARMATURE -startermotor . ...............
HOUSING - starter, order C 20230 starter . ......

CAP ASSEMBLY - commutator (inciudes item 14 thru23) ...........

SPRING-brush.....................
HOLDER-brush...........cc ...
SCREW AND LOCKWASHER - brush mtg. ..
BRUSH-ground . ........... ...
STUD AND BRUSH ASSEMBLY .. .......
BUSHING -insulating. ... .............
WASHER -insulating . . ...............
WASHER -studmtg. .................
LOCKWASHER -studmtg. . . ...........
NUT studmtg. .......c.c0vetivennnn
KIT - brush and spring {includes items 14, 17 and 18)

................

17

...............
...............
...............
...............
...............
...............
...............
...............

...............

...............

MM_.\l_\_l'_.—l-d-—lMMM—l—-\—l—l—tM—\_l—“d._t_\._\—\

...............

...............

[ U NIT QI T U L I NG N, SR N I N U W S R L TR N T S N i W S

May 1997






CASE MODEL 446 COMPACT TRACTOR 19

IGNITION AND CHARGING SYSTEMS

REF. PART NO. DESCRIPTION REQ'D
1 NSS BOX ASSEMBLY - breaker contact {used prior to S/N
0728278) use C29890 forservice . ... .ot it it eennn 1
2 C 20339 GASKET -breakerboxcover. . ......c.oovviiiiinnmnnenns 1
3 Cc 20341 POINT SET -breakercontacts . .. .......o it nnnnennns 1
4 C 20343 CONDENSER -breakercontacts. , .. ... ..cccovmvvrrvenneenn 1
5 C 20346 COVER -breaker box ..........ciiriiiiinnnrnenannnnn 1
6 C 23322 SCREW-#8x5/16"panhead. . ... .. .. ittt i iiineerennn 3
7 192- 16 LOCKWASHER - #8, condenser mt. .. . ... cuutnnnenennnnn 1
8 C 29992 LEAD ASSEMBLY -pointstocoil ...........civio... 1
9 C 23323 SCREW - #8 x 3/8" pan head, breaker pointsmtg.. .. .......... 1
10 129- 26 NUT - #8N.C. hex, POiMIS M0, « vt v v v s e v ve s s ennnnns- 1
11 C 20345 GASKET -breakerboxmtg. .. ........ccucu... e e ee e 1
12 C 20347 PLUNGER -breakercontact . ........c.viier s vimnnernnonennn 1
13 165- 143 SCREW - 1/4"" x 3/4" N.C. socket head 2
14 92. 4 LOCKWASHER-1/4" .. ............ 2
15 214- 259 CLAMP -coilmtg. .............. 1
16 C 24957 CLIP -sparkplugcables. ......... 1
17 o] 32299 KIT - spark plug cable . 2
18 92- 3 LOCKWASHER - #10 .. ..... 3
19 C. 29752 COIL -ignition . ....... . 1
20 Cc 25845 SPARKPLUG.........} 2
21 Cc 21945 REGULATOR, RECTIFI 1
22 c 24956 STATOR - alternator 1
23 173- 219 SCREW - #10 x 1-1 % 3
24 c 25227 & 2
25 C 25338 1
S/N 9728278 AND AFTER)

NSS @ASSEMBLY - breaker contact (Use C29990) . ............... 1
1 182- 520 SCREW-#10-24x1-1/2"panhd. ..... .. v ens 1
2 195- 5 3@ WASHER - #10. . . o it i i it s ittt e et e ettt 1
3 C 23 COVER -breakerbox ... ... i it ittt e enaes 1
4 182- SCREW - #8-32x5/16"selftapping . . . . .. oo v e i iieiennunn 1
5 19 % LOCKWASHER - #8 -+« + e e evete e e e e 1
6 C @ 991 CONDENSER -1gnition. . . v vt ii e s it i e e eeteeiaeeennns 1
7 165- 143 SCREW - 1/4" - 20 x 314" . . i it it e i it e 2
8 192- 402 LOCKWASHER - 1/4" & ittt r it i it s et e e e ceee e enaann 2
9 (O 29736 POINT ASSEMBLY -breakercontact . .......coue v eennnan 1
10 C 25100 BASE -breakerbox ....... ...... ... .. e e e . 1
11 C 20345 GASKET -breaker BoX « « v v o e vttt ce et et teeeeennaeana 1
12 Cc 20347 PLUNGER -breaker boX. . v v v v v ittt e e e e it e eeeeaeens 1
13 C 29992 LEAD -breakertocoil negative .. ............. o v 1

Printed in U.S.A. .May 1997



R .l

20

—_
VA
&

P}
"%
AP

",
‘.
% 3
%, Y *
% 3 %
oY ' 4
m——— e % L %
’ N 3 LY
ey, e, RY , *
0 S 3 % R ,
APZEAN - Y Y %
&Y NN % A %
Y ) N %
N Ry BNy "
Y % ", %
Y S, N
\ %, o,
Y by " %,
4 % 2. N, 4
by )
/7 )
%,
)

W
~ W
.



REF. PART NO.
1 C 25489
2 C 25490
3 113- 1
4 192- 19
5 129- 101
) C 28033
7 C 28034
8 113- 3
9 C 23566
1 C 24703
2 C 22969
3 C 28968
4 111- 256
5 192- 20
6 129- 102
7 C 22970
8 C 2429
9 C 23581

10 C 23580

11 214 272

12 C 23686

13 C 20468

CASE MODEL 446 COMPACT TRACTOR

HEAT SHIELDS AND ENGINE BAFFLES

¢
@

Printed in U.S.A.

21

DESCRIPTION REQ'D
SHIELD -exhaustpipe L.H. . ... it e et et i aae s 1
SHIELD -exhaustpipe R.H. . ... .. .. ..t iiiii e 1
BOLT -1/4" - 20 X 1/2 7 heX « i ittt ittt ittt eesnsaeanaennas 2
LOCKWASHER - 1/4" . ittt ittt teaanenneansessns 4
NUT -1/8" - 20 heX o o v i oottt e e e canennanonsonssnsannnnns 4
BAFFLE -cylinder L.H. . ... ... . ittt ii i eiinanns 1
BAFFLE -cylinder RH. .. ... ittt it ittt eannnn 1
BOLT - 1/8" - 20 X 3/4 " NeX + v vt it ettt it st e e 2
SUPPORT -pump mMOUNtiNg .+ .« oo v et et oot ctsnsssnnenaensns 1
EXHAUST SYSTEM

MUFFLER ASSEMBLY -exhaust. . . oo ™t oot e i inennes 1
PIPE -engineexhaust L.H. . ... . 3. ) i, 1
CLAMP ASSEMBLY - muffler . . E; . g ......................... 2

BOLT -5/16" x 1-1/40%aun ,squareneck N.C............. 1

LOCKWASHER -S/N L 1

NUT -5/16" N.C. h A Y et e tn e e e 1
PIPE -engineexhaust BHNN ). . . . o i ittt it e e 1
WRAPPER -muUffle 2 ) e vt vt ittt e ettt et cn i 1
COVER - muffl & ................................... 1
INSULATIO e@e P 1
CLAMP - wi UNTING &ttt e et e ac e een e e aenasnr s 3
INSUL 17 O I 1
c% - muffler (includes items 4, 5and 6) ......... LT

May 1997



22




CASE MODEL 446 COMPACT TRACTOR 23

CHOKE AND THROTTLE

—
REF. PART NO. DESCRIPTION REQ'D

1 C 33411 CONTROL -throttle. . . v vt i i it ittt ittt nneneaneeenanens 1

2 NSS HANDLE - throttle control, black (Use C35291). . ................ 1

3 C 25604 CONTROL -ChoKe. . ...t ittt st e ittt ae e et ananannan 1

- 4 NSS HANDLE - choke control, white (Use C35291) . . .. .. .. ... .ot 1

5 111- 5 BOLT - #10- 24 x 5/8" N.C.round head, squareneck .............. 2

6 192- . 18 LOCKWASHER - #10Std. plated. . . . ..o cv it iin i eninensnn 2

- 7 129- 17 NUT -#10-24Dlated .. v v v ve e e e e ieaeneeeeeneeneanneanns 2

FUEL SYSTEM

1 NSS ELLBOW ASSEMBLY - fuel tank (Use C10678, C31 g78, 214-274) ....... 1

2 C 28962 CLIP-fuelline . .....couvvernnnn c 2

3 C 28937 HOSE - fuel line43”. .. .......... 1

4 C 16363 TANK -fuel . .. ... .......... 1

5 C 11529 CAP - fuel tank (lncludes m 1

6 NSS INSERT - fuel cap (U 1

7 C 16796 STRAP - fuel tank mounti , 2

8 173- 215 SCREW - 1/ "x1/2"NC 2

9 129- 504 NUT - square 1/4”" N.C. 2

10 C 14690 CUSHION -fuel tanK (7 S i i et it et et et et ae e aaese 2

11 214- 103 CLAMP -hose 1/2° 40 o0 e i v i e e i e it i it e e ettt e e 2

N

Printed in U.S.A. May 1897



24




CASE MODEL 446 COMPACT TRACTOR 25

PTO CLUTCH LINKAGE

REF. PART NO. DESCRIPTION REQ'D
1 C 28237 KNOB -lever, PTO ., .. .. ittt ettt e et e e e eaeeaean 1
2 c 22998 LEVER-PTOengaging, . ........cuiiiinineinrennannnnnann 1
3 C 22921 ARM ASSEMBLY - PTO L, ., ... it it i et 1
. 4 353- 462 BUSHING -lever,dashtower , , . .. ... ... ... uenunnn.. 1
5 c 20093 BUSHING - fliplock | . .. ... it ittt e e eee e 1
- 6 138- 96 PIN - 1ol B/16" X 1 e e 1
< 7 C 20036 SPRING -lever, PTO | .. ittt i e ittt eeenanenaann 1
8 c 28240 WASHER - nylon , . ... ittt e ettt 1
9 132- 91 PIN - cotter 3/16" X 17 . L e e e 1
) 10 132- 310 PIN -cotter 1/8" X 17, i e ittt ee ettt 2
11 c 14906 WASHER - nylon 3/8" . ... . . . it e 2
12 C 19867 SPRING -clutchrod, . . ... ......c.uvuuninn. . 2
13 353- 442 BUSHING - heyeo ...ttt ittt it it i i ittt v et teeannnen 1
14 NSS ROD - clutch (Use C27734, C26166, C20053). . . . . oo vrn i nnn. 1
15 C 19767 GUIDE -clutchrod. . . ..o vnvenn . AN e e, 1
16 131- 178 NUT -lock 3/8"N.C.hex ......... N e e 2
17 195- 104 WASHER-3/8". ... ...cvvv.., AN S 2
18 C 20053 BUSHING -nylon, .. ... o O e 2
19 113- 207 BOLT-3/8" x1"N.C.hex ....((~. e e 2
20 c 23004 ACTUATOR - PTO switch NN ) U 1
21 163- 24 BOLT - #10 - 24 x 1-1/4" \!@r head. .. ....couuunn.. e 1
22 131- 67 NUT - #10 - 24 Iock... ............................ 1
- Q@&
B

Printed in U.S.A. May 1997






27

CASE MODEL 446 COMPACT TRACTOR

C19804 CLUTCH ASSEMBLY (PTO)

(See page 27B for service clutch)

REF. PART NO. DESCRIPTION REQ'D
NSS CLUTCH AND FAN ASSEMBLY (UseC271582) . ... ... ... v, 1
1 C 16616 FAN-COOHNG . . o ottt it ittt e e it e tseannnnonnees 1
2 C 18901 HUB-clutch. . . ... .. it i it it i i ettt e e nanas 1
3 C 27031 ARM-engaging. ..« v it iinnneeennnennnenronesans 1
q 164- 41 BOLT -5/16"" x3/4”" N.C.flatheadsocket. ... .............. 2
5 193- 76 LOCKWASHER - 5/16" countersunk external tooth. . .. ........ 2
6 C 23740 KIT-disc, friction . . . ... it i ittt it ittt it e e e e enn 1
7 C 155156 WASHER - 8pring. .« v vttt ittt it e tie e n e 4
8 C 15557 WASHER -spacer 050" ... ... ..ttt iinnnanns UAR
9 Cc 31045 PULLEY ASSEMBLY - clutch (includesdisc) .. ............. R 1
10 C 29735 BEARING -camandpulley . . . . ... .ttt i n e 3
11 C 155566 WASHER -spacer .010" . .. .............. e ae e UAR
11 C 21596 WASHER -spacer 005" ... ... ...t iiainnnereaanns UAR
12 o] 32168 CAM-CIUTER . . . vttt s e s i ettt et teer st 2
13 C 16786 SPRING-clutchload . . ... ... .. S e cnennnnnans 2
14 c 18941 RING-retaining ... ...t /e N s ecareannnraannan 1
15 C 18908 SPACER-hub, ........... I N 1
16 C 28677 WASHER - fan 17/32°% . . . . (O e e v eeeeieeee e 1
17 . c 18940 BOLT - 1/2" x 1-3/4” N.C. @ threads .. .......coovun.. 1

Printed in U.S.A.

@\o

May 1997






REF. PART NO. DESCRIPTION
Cc 24783 CLUTCH AND FAN ASSEMBLY (Use C27152) .. ...

1 C 16616 FAN-cooling ..ot imaaaan
2 o 24741 HUB-clutch. . .. i et e e et i e e
3 C 27031 ARM -engaging. . . . oo vt i eneeee e nnnnenns
4 164- 41 SCREW -5/16" - 18 x 1" flat head socket ........
5 193- 76 LOCKWASHER - 5/16" countersunk external tooth
6 C 28677 WASHER-fan 17/32" . v i i i e
7 C 165156 WASHER -spring . .......cir it iiaeennn
8 C 16557 WASHER -spacer .050 . ........... ...,
9 C 31045 PULLEY AND DISC ASSEMBLY. ..............

10 C 23740 KIT-frictiondisC. . .. .ouiiir it ieennnns

11 C 29735 BEARING -ball ... .ottt iiiiinannnn

12 c 32169 CAM - clutch. . o oo H15.20.. ...

13 C 16786 SPRING -clutchload ........cooviiiiiennnn..

14 129 125 NUT-1/2"N.F. i

15 C 23627 GUIDE - adjustingnut. .. ...........

16 C 23624 WASHER -spacer..............

17 C 23630 SPACER-hub.................

18 C

CASE MODEL 446 COMPACT TRACTOR

C24783 CLUTCH ASSEMBLY (PTO)

{For Service)

23625 NUT -adjust .o oo eeeeennnn. @
\\o

Printed in U.S.A. .

278

AN O O A NNW S B OO = NN =

May 1997



28




CASE MODEL 446 COMPACT TRACTOR

HOOD, FRAME AND GRILLE

REF. PART NO. DESCRIPTION
1 C 24968 | FRAME -main . ... ittt ettt i iinannns
2 C 215156 LINER -dashtowernotch. - - v« o v oo i it iii i
3 C 24137 SPRING -latch . . .. . it ittt ittt ieetnnnnens
4 C 23573 HOOD AND GRILLE ASSEMBLY . ................
5 Cc 23527 LINER-hood . . . . i ittt it it e ee e
6 C 22023 HINGE -frame . .. ... ... ittt i ienerenns
7 131- 1318 NUT -lock 172 NF. . L i it e i eeane
8 C 27508 PIN-attachment . . ...ttt ittt it ite e cneenans
9 131- 1181 NUT-lock 3/8 " N.C. ..o ii it ittt ieiieeiaennn

10 195- 525 WASHER - plain 3/8" x 13/16" O.D. {(over engine foot pad)

1 C 18153 CHANNEL -instrumentpanel liner..............«...

12 Cc 16362 ROD-hood hinge. . . .. i ot ittt ii it i ieieeenenn

13 132- 334 PIN -cotter 1/8” x 3/4" . .. .o i i e i i,

14 C 15410 CUSHION -washer, .. .............

15 195- 2029 WASHER - plain 3/8"” x 1-1/4** 0.D. {un

16 113- 219 BOLT -3/8" x2-1/4" N.C. hex .

17 C 18890 PAD-foot LH.............

17 C 18150

18 13- 514

19 192- 20

20 C 14729

21 192- 23

22 113- 424

23 138- 319

24 C 16373

Printed in US.A.

29

----------
..........
----------
----------
..........
..........
..........
..........
..........

NNBEBRBRONNND a0 o @ DA RNRNRN = @ N e o

May 1997



30




s}
m
A

OO WN -

PART NO.

C 16408
C 16404
113- 441
113- 424
192- 23
NSS*

Cc 16429
NSS

Cc 15410
195- 2021
113- 122
Nss*

121- 106
Cc 17152
Cc 16444
C 16445
C 14728
Cc 16393
195
C
C

- 524
17216
17066

131- 178

* Use C31004, C33474, an

@@9

9
<3

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

SEAT, FENDERS AND TOOL TRAY

SUPPORT - seat, front
SUPPORT - seat, rear

BOLT -1/2" x 2-1/4" N.C. hex
BOLT -1/2” x 1" N.C. hex
LOCKWASHER - 1/2”

SPRING - shiftlever. ...
WASHER - cupped. . ...
NUT - lock 3/8" N.C. he

DESCRIPTION

....................................
.............................

TRAY -1000 | .. e e e .
PIN - seat hinge
SEAT - (Use C30071)
CUSHION - rubber

......................................

WASHER - 5/16"" x 1-1/4" OD, zinc plated
BOLT -5/16" x 1-1/2"
BUMPER - seat
BOLT -5/16"" x 1/2" flange whiziock
HINGE ASSEMBLY - seat
FENDER-LH...................
FENDER-RH.,...............,

......................
.........................
................
.................
...................

....................

:AQ—- Eof C29306, C28305, 113-102, 131-911

9305, 113-103, C28263, 131-911

31

- el S e OB DS S s DN - -

May 1997






REF. PART NO.
1 C 40687
2 NSS :
3 NSS
4 138- 99
5 c 22278
6 cC 13716
7 219- 404
8 C 13106
9 1320 311
10 C 12975
11 C 28226
12 187- 1910
13 NSS
14 192- 23
15 129- 165
16 120- 365
17 C 21527
18 C 21526
19 C 22568
20 219- 17
21 c 21529

Printed in U.S.A.

33

CASE MODEL 446 COMPACT TRACTOR

FRONT AXLE
DESCRIPTION REQ'D

0 T S o 1 1
SPINDLE - right hand (Use C31341, 132-311,C27902) - . - . . . .« v« o ot 1
SPINDLE - left hand. (Use C31340, 132-311,C27902) .........- ... 1
g 1 o Y 2
PIN - retaining, axle pivol . . . o o o v it ittt it it 1
WASHER -thrust .. . i ittt r i r bt r et s st et e ee e aananns 4
FITTING - Jube o v i it ittt it it e ittt e ettt s e s s caaaarans 3
COVER-Jube fitting . .. ..ot ittt ittt ittt s e nnaees e 3
PIN -cotter 5/32" X 1-1/4" & o v e i i et vt et it en e e e sannnann 2
WASHER -wheelspindle. . . .. oo i ittt it it vieeennann 2
WASHER -wheel spacer . ... .ot i i i e i ittt ittt e i e s e i nran 4
BOLT -3/8"N.C.indentedhexhead. .. ........ ... 1
KIT - drag link (Use C44806, C44641, C44640, 129-365, 1298-165). ...... 1
LOCKWASHER-1/2"zincplated ......... ...ttt eenennns 3
NUT-1/2" jam N.F. R.H. thread ...... 6
NUT-1/2" jam N.F. L.H. thread ... .. 2
BALLJOINT-1/2"LH. .. ....... 2

2
PIN -axlepivot . .. ........ 1

BALL JOINT-1/2" RH. ....... \

FITTING-lube, . ..... s -
TIEROD ........... \X e e 1

May 1997



ik




CASE MODEL 446 COMPACT TRACTOR

STEERING GEAR

REF. PART NO. DESCRIPTION REQD
1 c 16945 CAP -steeringwheel . . . . ..o ittt it ettt et 1
2 Cc 18014 WHEEL -steering. . . .« o vt te it ie ittt ceteneesannecaenaananns 1
3 131- 356 NUT -10ck B/ B . i ittt it it ittt it ennanaeanaannans 1
4 NSS SHAFT - steering (Use C26325, C26326, 138-143). . .. .. . v v vt v v e v v s 1
5 NSS* SUPPORT -Steering@ear. .« « c v v v o tn e e cs tnanteaccasannnenns 1
6 c 14200 o 1\ R o 117 1
7 C 14201 WASHER -shim. . ... .ttt ittt ittt ittt ittt s e e nenan 4
8 131 1112 NUT -jam 3/4" . it ittt e i e ittt st eeracssananranen 1
9 195- 2021 WASHER . . .. ittt ittt it ettt it i et eeeneantnnannenns 1

10 192- 20 LOCKWASHER -5/16” zincplated. . . . - . . e ittt i teieeennnn 1

11 113- 102 BOLT-5/16" x 3/4" N.C.heX « ¢« « s vt et et r e cnseanrntnennnnn 1

12 C 33309 GEAR -steering . ... .i ittt it ittt nseanessenns 1

13 113- 206 BOLT-3/8"x3/4"N.C.hex........ e 4

14 192- 21 LOCKWASHER - 3/8" ..t ittt ittt it e et te e iennanns 4

15 195- 2069 WASHER -5/8" zincplated. . . .. ot it e s neecaearnneeennns 2

16 Cc 15096 BUSHING - flanged nylon .. . ... .... N s s rerr e 1

17 126- 16 KEY - Woodruff 3/16" x 3/4" . .. .. . Nt s eesonnssaraenncas 1

18 C 24098 TUBE - Steering o « .o v vvvvnnn. . .................... 1

19 219- 404 FITTING-lube 48°, .. ... ... AN/ 2

20 o 12975 WASHER -5/8"....... B N ) 2

21 C 18017 CLIP - tinnerman, steering%Q .......................... 2

C 13106 COVER - 1ube fitting . . /e NN « v e s e re et vnaecsasanenonsns 2

P

pach of C29812, 113-248,
-103, 192-21, 195-2029

Printed in U.S.A. May 1997






REF. PART NO.
1 C 19250
2 Cc 13526
3 132- 310
4 131- 1129
5 131- 1181
6 195- 104
7 C 19063
8 C 19064
9 132- 321
10 C 19179
1 Cc 19251
12 141- 4
13 C 25022
14 213- 41
15 C 27755
16 Cc 24096
17 C 26381
18 138- 319
19 C 22316
20 131- 164
21 Cc 16164
22 C 18147
1 C
2 o}
3 C
4 21
5 c
7 C
8 C
C

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

BRAKE ASSEMBLY

DESCRIPTION

BAND -brake . .. .. o i i i i i e e i
PIN -Clevis - o vt e e i i it ettt et i enenenaasanan
PIN -cotter 1/8” X 1" . i i it i sttt st teeennannns
NUT-lock 7/16" hex N.C. . .. ... ..
NUT -lock 3/8"hex N.C. . . ...ttt i
WASHER -3/8 " flat .. v v i v it e i et e ne e
ARM-brake .......'vviiireivnensnonanenas
LINK-brake .......ccietienineecanceananans
PIN -cotter 3/32" X 17 . i it i ettt ittt teenianenns
LINK-brake. .. . oo il it it it e it i eransnnn
LINK-brakeband, . ....... ...t iienan..
PIN-clevis . ... ittt i iiieeeeaaaanans .
SPRING -return . ... . ittt et e et eeneeanas
CLEVIS . . e i ittt ittt e e aeeaneans

ROD-brake . ......... ...,
ARM-brakerod .............

PIN - roll 3/16" x 1-1/4" . . . . . ...
PEDAL - brake assembly @

NUT - centerlock jam . .. .. N\.. ..
TAB - Jiftcontrol . . . . ... <
LEVER - brake lock . . .

...........

-----------

...........

37

—_—eemd AN) e ed et e e el e el et =3 DAY AY NN - ()

Nedarwheel (L. ... i i i e
-front it e et e re ettt e e
ING-lube. ... e vt i r it ittt aacaaees
ARING -wheel,inner . . . . . ... ... i
CAP-plastic, front. . . . . v o it it e ettt e et ce i
CAP - hub, front wheel (optional) . .. .. ............
COVER-lubefitting ... .....voieenenncnnanns

...........

NNNRNNNNN

May 1997






REF. PART NO.

1 C 26255
2 113- 206
3 13- 207
4 192- 21
5 C 28980
6 C 25209
7 NSS

8 218- 5065
9 218- 5007
10 C 16687
11 C 17898
12 C 25784
13 214- 9
14 C 29697
15 C 22808
16 C 11528
17 NSS

18 C 22047
19 C 23326
20 C 24903 .
21 c 18797
22 218- 5006
23 NSS

24 C 23189
25 NSS

26 218 5107
27 218- 5007
28 NSs*
29 166- 86
30 171- 247
31 131- 176
32 218 5062 -
33 218- 5007
34 c

35 c
36 195-

Printed in U.S.A.

©
<3

CASE MODEL 446 COMPACT TRACTOR

39

HYDRAULIC SYSTEM

DESCRIPTION REQ'D

SUPPORT - pum

BOLT -3/8” x 3/4" N.C. hex, supportmounting . « . « v« v v v viaunennn
BOLT-3/8" x 1" N.C.hex, pump mounting. « « « « v v v v vncencenennn

LOCKWASHER

KEY -square 1/4"" x 1" (engineshaft) . . . ... .. .. ... urununen.
COUPLING - pump, 9/16" shaft (Seepaged3) . ...... v un..
PUMP - hyd. 9/16"" shaft (repairs page 43) (order C25053) . .. .. .......
L3/AT X 7/B O RING. L e e e

FITTINGS - hyd
“0" RING
TUBE - valve to |

TUBE -valve to uppermotor port. . ... oottt it i it e eeee e
EXCHANGER -heat. . . ... ittt ittt it i ittt it e et et tnannaans
CLAMP - hOSE . v v i ittt i ittt ettt et e s et sannaseennsenns

HOSE - rubber, t
RESERVOIR - h

CAP - reservoir {includes insert) . . D
INSERT - reservoir cap (Use C115

TIE - hose clamp

CLAMP-hose............. AN T
HOSE - rubber, tank to pu B N ) 1

HOSE - hydraulic, pump to

“0" RING

HOSE - rubber, 4" ’«! 9B97) L Lt
FITTING - motéf pR

g ‘;S‘(‘G) “ (for 218-5107 Fitting) . » » » oo vv oo

dray

OTOR - hydraulic (repairspage 41) .. .. ... ittt

: “0" RING
28949 AL - motor to
3323@

WASHER - 3/8”

* Use C45048 kit

"
: A /A" N.C.flanged 12pt. .. ... v ennn..
Y

PMOUNtING ...ttt et it ettt

~3/8"zincplated. -« v v it e e s

-5/8" (for C17236 fitting) . . . . .. ... oo,
OWErMOTOr POTt v v v v e st aeneetemeaanenen

ank to heatexchanger. . . ... ...................
ydraulicoil. .. ........

...................

_1/211( >

90% elbow, O RiNG + « v e o e e e e

control, two spool (repairspaged45) .. ...........

B LS WWNNDE NN = @@ e aa NN aa D o e e e e et e DA D -

May 1897



40




X2
m
m

S COONOUTE WN -

-t

COONOO D WN =

-

11

13
14
15
16
17

SPEED CONTROL
PART NO. ‘ DESCRIPTION REQ'D
C 28237 KNOB -speed control . . . ..o iivn ittt ettt iaaannn 1
NSS BUSHING -lever (Use 353-462). ... ... .0ttt iimneinenennnannnn 1
NSS LEVER - speed control (Use C29407,C28003) . . . . .. e i it v v i v vnn 1
C 27822 SPRING - compression . ........ e e 1
C 21518 WASHER -nylon. . L. i i i it i e e et ittt e 1
C 18742 ROD -coNntrol . . . ettt i ittt it et et e e 1
129- 122 NUT -5/16” N.F. hex,zincplated ............c.0irererrnrnnns 1
C 19025 JOINT -ball ... i i i i e it e et et eteeeaaeennnn 1
1956- 521 WASHER -B/16" . . i ittt ittt et it eteeaeaaanenannan 1
132- 320 PIN - cotter 3/32" X 3/4". . . ... e 1
138- 2072 PIN -roll 1/8" x 1-3/4" .« @ o e i i i et ettt et iae e 1
HYDRAULIC DRIVE MOTOR
NSS MOTOR - hydraulic (Use C33234) . . .................... 1
o 16516 RING - retaining . ...... AN S 1
NSS SPACER - (See kit below) @ ........................ 1
NSS SEAL - oil (See kit b<> .......................... 1
o 14827 HOUSING ASSEM » ............................. 1
NLA*  ENDCAP. .. =\ ) ettt ittt i s et i e s ansenanan 1
NSS = SEAL-(Seekitbelow) . ...... .ottt nnnnan 2
NLA* SHAFT -coupling—=. . . . .t i i ittt i i it ee e e e s s naaann 1
NLA* DRIVE UMK AN . ¢ o i it ittt i it ittt s st acosannasenn 1
C 14830 21 7/ 1
NLA*  ROFORARSEMBLY . ... . ittt i i it i i a e 1
NLA* Id (used motor code 127-7 and after) ............... 1
NLA* \\" TE - manifold (used prior to motor code 127-7).......... 1
NLA* \2 AANIFOLD - (used prior to motor code 127-7) ... ......... 1
NLA* @ OMMUTATORAND RINGSET. .. ..., .o i e i eeans 1
NSS RING -sealing (See kitbelow) ... ...... ..ot rennnn. 1
Cc 1483 SLEEVE. . . ittt it ettt ettt e 1
C 14 @ BOLT-3/8"x4-3/8"N.F.hex. .......0iiinineinenennnnn 7
NSS WASHER - back up, .010" (see kitbelow). , . . . .. e v v i 1
c @ KIT-“O"ringandseal . .. ..oovuueneneneeeeneennnanennnns 1
N ’ RING-sealing. . ..ot ittt ittt i e it eseeeaaaannn 1
N@ SEAL -dirt (notused -throwawayitem) .. ................. 1
NS ‘ L] 8 R 2
NSS 0 1
NSS RING-retaining .. ... ... ... .. ittt nnnnnnsnnns 1
NSS SPACER -sBal . . .t ittt i it it e e e 1
NSS WASHER -back up, 010" . . . .. e e et e e e 1

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

* Parts no longer available.
Must use complete hydraulic motor.

May 1997

41






CASE MODEL 446 COMPACT TRACTOR 43

HYDRAULIC PUMP AND COUPLING.

PART NO. DESCRIPTION REQ'D

REF.
1 NSS PUMP - hydraulic {(9/16' shaft){order C25053) . . ........... ... ... 1
2 Cc 20455 BODY -pUMP . v it it e it i e e ittt s 1
3 c 20457 COVER ASSEMBLY “PUMP « « vt v vt ettt e st snnarnnnsanes 1
4 C 20460 GEAR-pump, drive. « « v ot ot i ia it ittt ei i 1
5 o 20461 GEAR -pump, driven . ... v v it ittt et 1
6 C 20462 PLATE ~WEEF « v v v o vt ce s e taeonssennsanansoaneneensn 1
7 NSS SEAL AND RETAINER - wear plate (Use C24070, C24071) .. .... 1
8 A 35690 RING-1etaining « « - v oc vt e eieninennaneaenneenensns 1
9 c 28927 SEAL -0 IiNG vttt e vvrrs v tne i eascnarinaseennanns 1
10 221- 849 PLUG - PIPE « <+« = v e e s ememee e e ean e eaeaeneaenas 1
11 D 58188 o Y 1
12 Cc 20464 SEAL -shaft . o« e v cv vttt it e it e ey 1
13 13- 424 BOLT-1/4"" X 1-1/2"N.CC.REX + vt vt tmen i en i ienneennnnn 4
14 D 58189 WASHER - 14" ot v et e it it et s e e et 4
15 c 20455 KEY -square 3/16" « v v v s it et toae s st 1
16 c 25209 COUPLING-shaft . . . . . . e v v i i et A N 1
17 NSS HUB - coupling {order item 16). . S0 N - e vt v v i e e e e v e 1
18 NSS HUB - coupling (order item 16700 « « e v v e v vvneeenneenn. 1
19 C 15036 SPIDER - rubber ....... A 1
20 c 32199 SET SCREW - 5/16" /16@. sockethead ............... 2

@\c

Printed in U.S.A. May 1297






CASE MODEL 446 COMPACT TRACTOR

HYDRAULIC CONTROL VALVE (TWO SPOOL)

45

REF. PART NO. DESCRIPTION REQ'D
NSS VALVE - control, two spool (Use C45048Kkit), . . ....... ... 1
1 C 28699 RING-retaining ......citiintininneirinnnseennenns 2
2 NSS SPOOL -motor (Order C27496) . . ... ... .ot ittt e e enn 1
3 NSS SPOOL -float (Order C21496) . . . .. ot ittt et et e i enn e 1
4 C 28856 L] o R oo Yo | 4
5 NSS BODY -valve (Order C21496). . .. .. .. ot it it it i e v e ee e 1
6 211- 208 BALL -steel B/16" . . v v i ittt it et e e i, 1
7 C 21507 SPRING -relief . . ... ittt i ittt ittt i i e et e e 2
8 C 17433 SCREW -reliefadjust . . . .. i ii ittt et ii i iiaenae 1
9 C 17435 GASKET -reliefadjustcap. . « -« oo ot it ittt it ie it i e 1
10 129- 531 CAP - adjust SCIeW . . . o i ot it et ittt st e aennn s 2
11 C 17439 DETENT -spool .. .i it ittt i i et ettt eeaeaen e 1
12 C 13200 SPACER -detent . oo ittt ittt et e et e 1
13 ] 26431 SPRING -detent return. « v v i vttt ittt i et ettt e eer e 1
14 Cc 17440 WASHER - returm. . . . i it ittt e/ e s e s s nensennnnns 1
16 NSS SPRING - relief (Use C21511Kit) . (o NNttt ot e e ieee e n s 1
16 211- 7 BALL -steel 1/4”. . ........ N 3
17 C 17438 COVER -detent .........(CONVe.ueeee .. 1
18 C 17443 SCREW -detent ....... PO s 2
19 o 17444 SPRING -detent .., Q. . @ ........................ 2
20 169- 114 SCREW -cover. .. .. \4} .......................... 2
21 221- 841 PLUG - pipe . ... 1
22 C 21506 RETAINER - ba 1
23 C 21509 SCREW - adjusi 1
24 C 21508 GASKET - ad] 1
25 Cc 21510 CAP - ad BV 1
C 21521 KIT - relie oly tems 6,7,22,23,24and25). .. ... .. ..., 1
Cc 21511 KIT - reli ses items 8,9,10,15and 16) . . . ... ......... ... 1
C 18851 KI des items 11, 12,13, 14, 16,17, 18,19%and 20} . .. ... 1

@9@ DRAWBAR AND TOW HITCH

1 C 1 [ 2 1 1
2 192- | 3% LOCKWASHER - 1/2” ZP . . . . i e e e e i i et eiannn 2
3 11 BOLT -1/2" x 1" N.C.hex ZP . . . v i i i e et et e ieneanannns 2
Printed in U.S.A. May 1997



46

H XN\ )
MZENWA UL T

e gAY ]
P NG

~ &Il



[N ]
o
=z 2

31 C 12559
32 C 12560
33 NSS

34 28 680
35 131- 1232
36 C 12718
37 Cc 14223
38 c 33417
39 c 14222
40 113 424
40 166 86
4] 192- 23

Printed in U.S.A.

CASE MODEL 446

GEAR - differential

COMPACT TRACTOR

AND FINAL DRIVE

WASHER -pinionthrust . . .. .. ... i it e ittt aeeeee e

PIN - differential cross.
PIN - differential cross |

OCK .. e e

SCREW-3/8”"x 5" N.F.hexcap  ...... ... ..o iiiiinnnn..
NUT-1ock 3/8"N.F.hex . ... .. i s

WASHER - differential
WASHER - spacer. . . .

GEAR - brake idler (Alsouse C33305). . .. ..ot v it in it nnn
RING - retainer, brakeidler . . .. .. ... ... . ... ... i
BOLT -1/2" - 13 X 17 ReX . o vttt it e e e e et e et e e
BOLT - 1/2" - 13 x 1-1/47 flange . . . .o it ittt i i eaennaens

LOCKWASHER - 1/2”

May 1997

47

TRANSMISSION
REF. PART NO. DESCRIPTION : REQD
C 24843 CASE ASSEMBLY - transmission (used S/N 9755072 and after) ......... 1
1 NSS CASE - transmission {used prior to S/N 9755072} (order C24843
assembly and C24802r0d) . ... ... .. i 1
1 NSS CASE - transmission (used S/N 97656072 and after)(order C24843
assembly) ... e 1
2 C 12713 BEARING - flanged . . .. .o it it et it ittt e it 2
3 C 16744 BEARING - flanged {(used prior to S/N 9755072} ... ............. 2
3 C 24804 BEARING - flanged (used S/N 9755072 and after) . .............. 2
4 C 24803 SEAL - shaft (used S/N 9755072 and after). . .. ................. 3
4 C 14531 SEAL - shaft (used priorto S/N 9755072 ..................... 3
5 C 13241 BEARING - sleeve 1
6 C 13385 BEARING - sieeve 1
7 C 13266 SEAL -shiftrod ...ttt e i e e ettt e 1
8 C 28281 BEARING - roller (used S/N 8755072 and after) 1
8 Cc 13211 BEARING - roller (used prior to S/ 1
9 o 12723 CAP-shiftrod  ............. 1
10 221 4 PLUG - filler and 'drain 1/2" 2
11 138 319 PIN - rolf 3/16"" x 1-1/2" 1
12 C 22638 SHAFT - axle, short R.H. . 1
13 126 128 KEY - Woodruff, brake idiens N\ 1
14 C 22637 SHAFT - axle, long L..H. 1
15 o] 26342 RING - retainer, axle. 2
16 c 13196 GASKET - transmi %/ 1
17 o 36935 COVER - transmi 1
18 C 28241 BREATHER - ion 1
19 192- 19 LOCKWAS S O P 6
20 113- 1 NG REX . e e e 6
21 C 12725  FORK SShIR . i it i i et s e e e e e e e e e e 1
22 C 16339 gearshift(used prior to S/N9755072) .- . ... .. ............ 1
22 C 37222 ar shift(used S/N 9755072 and after) . ............ ... ... .... 1
23 C 14168 L= =11 T8 o T 2
24 C 14644 Q R-clUSTEr INPUL L ottt s it et i et 1
25 NSS GEAR - high 41 tooth (Use C36903, C36901, C36935, C30031). ....... 1
26 C 12 @ GEAR-low B5100th . . . .. it it e e e e 1
27 NSS % DIFFERENTIAL CASE- (Use C42852 differential assembly) . . ........ 1
28 C BRAKE DRUM- (Alsouse C33417) . .. ..., .. ittt 1
GEAR - differential pPinion ... it i e e 2
2
2
1
1
4
4
2
A
1
1
3
1
4






CASE MODEL 446 COMPACT TRACTOR

HYDRAULIC LIFT

49

REF. PART NO. DESCRIPTION REQ'D
1 C 19661 CROSS SHAFT ASSEMBLY ..ttt ittt it ittt e e e in e i e 1
2 219- 404 FITTING-lube . . . .o i ittt ittt it it it ittt tntnnnannnans 1
3 C 18251 PIN-cylindertolever. . ... ..ot iniiii ittt inenannenns 1
4 132- 310 PIN - cOter 1/8" X 1/ e it it ittt ts ettt i e e ettt aanons 5
5 NSS HOSE -long (Use C44743,218-5134) . . . o oo c v it it ee te e eneeeans 1
6 o 17249 BRACKET -mountingtop. « v v o i e v it e ttiem e et teencannsnannn 2
7 C 17250 BRACKET -mounting, bottom .. ..... ... tiiiiiinnrnn.. 2
8 13- 614 BOLT-3/8" x7/8 " N.C.heX. « v ettt it i tieseteennnnnnns 4
9 131- 131 NUT -3/8 " N L. heX ..ttt it ittt ittt tn it eaneeannanans 4

10 C 29408 LEVER -liftcontrol .. ... ...ttt it et e e eeaae e 1

11 c 28237 KNOB-controllever .. .... ...ttt neneinenanannnn 1

12 NSS BUSHING -lift lever (Use 353-462) _ . . . ... .. .. uiuruenannann. 1

13 132- 320 PIN -cotter 3/32"" x 3/4” ........ et st e e e e 1

14 195- 533 WASHER - 1/27 . i i i et i ettt tetan e eaenans 1

15 C 21518 WASHER -nylon . . ... i i il e rcerncnneaenanaan 1

16 C 27822 SPRING -controllever . ... ........ NN - it eea 1

17 195- 521 WASHER-5/16".............. N v s re e atae e 1

18 C 18742 ROD -control . ... ........... . .................... 1

19 129- 122 NUT-5/16"N.F.hex........ AN 77/ 1

20 C 19025 BALLJOINT......... B N ) 1

21 113- 207 BOLT-3/8"x 1" N.C. he%o .......................... 2

22 131- 1181 NUT - lock 3/8"” N.C. he I S 2

23 195- 104 WASHER -3/8" x 1-1/8 Q.0) ... it ie e 2

25 C 26188 PIN - cylinder foot % ................................ 1

26 NSS VALVE - ichtwaspool (Use C45048 kit). . . ... ... v v o, 1

27 218- 5056 FITTING : uides 218-5004 “O"ring). - . . ..t i e 2

28 NSS : HOSE - shopt{Use-044742, 218-5134,218-1093) . ............... 1

29 NSS CYLIND N Use C26493). . ... ..ottt e e 1

30 Cc 16133 ORQ Wewhimder ... e 1

31 NSS \‘%\e STON ASSEMBLY (Use C26493) . . ... ... v vn. .. 1

32 NSS T -cylinder (Use C26493) ... ... S 1

33 C 14970 N 1

34 C 28487 @ B © A = 1 O 1

35 C 28697 @ B D = 3 1 1 2

C 131 @ COVER-lubefitting .. ...ttt iieeiirsnineennnnaneneanns 1

Printed in U.S.A. May 1997



50




CASE MODEL 446 COMPACT TRACTOR

BATTERY MOUNT AND HYDRAULIC RESERVOIR MOUNT

REF. PART NQ.
1 C 23577
2 C 23578
3 13- 1
4 129- 101
5 192- 19
6 Cc 22896
7 121- 106
8 129- 102
9 C 16239
1 C 23482
2 113- 118
3 Cc 264565 -
4 113- 1
b 129- 101
6 192- 19
7 Cc 14246
8 C 25556
9 187- 1252

10 C 23558

11 C 23559

Printed in U.S.A.

DESCRIPTION

SUPPORT - hydraulicreservoir. . « v« v oo v v v v e
TRAY -battery . . oo ittt e e e e e e
BOLT -1/4" - 20 x 1/2" heX .« oo i vttt it i ieiian e
NUT-1/4"-20hex......covvvenunnnn. e e
LOCKWASHER - 1/4" . . e e e e e
PAD -rubber . ... . . i et
SCREW-5/16" x 1/2"Whizlock. . ... ... it i ii e
NUT-5/16" N.C.hex ... ... ittt e,

......

51

o
m
Q
o

S B0 WWW - -

- et ) A NN S DA

May 1997



52




REF. PART NO.
1* C 24716
2 C 23586
3 C 14565
4 C 24809
5* C 24717
6 223 31
7 c 19232
8 C 23583
9 NSS*™
10 C 14583
11 C 19378
12 C 19379
13 C 14537
14 C 29413
15 c 32178
16 C 23002
17 C 21989
18 C 41010
19 C 30268
20 C 32407
21 C 22765
22 NSS

CASE MODEL 446 COMPACT TRACTOR

53

ELECTRICAL SYSTEM

DESCRIPTION

HARNESS - Wil « v v c e e sttt et s eenneeesnssanennneansnnns 1
HARNESS - Wil€ + « o v v vt v ot e et n s nerocnannnetnsennseasusa 1
CABLE - battery “positive’’ to solenoid (red 10-1/2") . . .. - . .. ... ... 1
CABLE - battery “negative’ to ground (black 12”). . . . . . . .. .o v v 1
WIRE ASSEMBLY - ammeter “‘negative’’ to switch,
i “B" {includes fuse and fuse holder} . ..............
FUSE -30amp v v vt vt ittt m b st tae saeee i e naasan
WIRE - solenoid to starter (black 18"} . . . ... ... . ... ... .. ... ...
WIRE - solenoid to ignition switch “S” {yellow 13"}, . . .. . ... .. ... ..
WIRE - ammeter “positive’’ to solenoid (black 18”) . . ... ... ... ...
SOLENOID -start . .. .. ittt ittt sttt eraanneeeerananenan
CONNECTOR - rectifier,3contact . . . . ..o v enn.. e e e

CONNECTOR - engine, 2 contact

CONNECTOR - headlamp

BATTERY -12volt ... ......
SWITCH ASSEMBLY - ignj
KEY -ignition. ...
SWITCH-PTO ......
RECTIFIER - regulat

Printed in U.S.A.

.

>
=
<
m
-
m
=)
«w
<
o
3
©
—_ et et et wd et e A el el e e e el el el e

May 1997



54

= g
=4 A7 4
A=)
N AR 1 1k
~ ha T TV
~sar .

INSE==" | (7]
~N 7 - ®®
@ R o it
y 13
Oeo ~ 5} ® e
{ ——— - ..1:9;., .
TE @) ¥ o
RN
' N
, SRS
e = x N

\i%
e

kll".\\\ W > N

\\E:,',{s.\ R
RS
D
\\\ IR




REF.

—-—
CQCONOOODWN—=

-—
N =

13
14
15
16
17
18
19
20
21
22
23

Printed in U.S.A.

PART NO.

C 23330
c 23012
131- 629
187- 1334
113- 1.
192- 19
129- 101
111- 131
193- 57
11- 202
129- 102
111- 108
C 32178
Cc 22573
Cc 14304
Cc 28932
113- 1
129- 122
192- 20
129- 27
192- 18
182- 528
129- 37
Cc 24069
C 19521

CASE MODEL 446 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

NUT -sWiteh ot ittt i it et i ittt it e e s ernnananann
LOCKWASHER - sWHteh . . v vttt ettt et ettt e te v et anns
NUT -speed type “U" . ..ottt it i et i i anne
SCREW - #8 x 1/2" self tapping Phillips. . . . . .. .. ... ... ... ...
BOLT-1/4" - 20X 1/2 " heX « v i ittt i ee et s eenenenaenns
LOCKWASHER - 1/47 & i i i e it ittt et e ittt s ae s nnenna
NUT - 1/8” - 20 X ¢ o i ittt et ei it eeennaneeneeneanan
BOLT-1/4"-20x 1-1/8" round head,square neck . . ...........
LOCKWASHER - 1/4"" externaltooth . .. ...........c..c.c...
BOLT -5/16" x 3/4"" N.C. round head, squareneck . ............
NUT -8/ 18  heX v v ittt i e it s st ts s eennnnenneeneses
BOLT-1/4" x3/4" round head,squareneck. . .. .. ... ... un..

HEADLAMP ASSEMBLY - 12 volt

NUT - 5/16" N.F. hex . ... ..... '
LOCKWASHER -5/16" ... ... @ )

NUT-#10hex ....... N
LOCKWASHER - #10 ... o

SCREW - #10 - 32 x 1/2"

NUT-#10-32hex . 00 vt vve it it i e iinnanennns

COVER - terminal -
CLIP - wire holdi&.. ..............................

...

PR

55

REQ'D

=SS NNNOONNN NN DS DDNNBEO DD .

May 1997



\
l

56

f E ur.ms—og
ETARY e D)

ooooo

o35

Acautiond

OFF

IGNITION=— T2

nnnnnn

nnnnnnn

MMMMMMM

nnnnnnn

(1D @)

hydriv

KEEP ALL SNKELDS N PLACE
BEFONE STARTING ENGINE: DIBENGAGE ATTACHMENT DRIVE AND
FLACE TRAVEL CONTROL LEVER INTO
7O PARK TRACTOR: PLACE TRAVEL LEVER INTO WEUTRAL, SET
FARKING BRAKE, DEENGAGE ATTACHWENT DRIVE, SWUT OFF ENGINE
AND REMOVE IGNITION KEY.
WHEN OPERATING BN BNCLINE, PLACE TRANSMISSION IV LOW RANGE
STOF ENGINE AND WAIT FOR ALL MOVEMENT TO STOP BECORE

TRACTOR, SEFORE SERVICING OR MAKING ADJUST

MENTS TO TRACTOR AND/OR ATTACHMENTS
KEEP FEOMLL AND PETS A SAFE DESTANCE AWAY FROM THE MACHINE.

nnnnnn

$AIST
nnnnnnn

ccccc

hydraulic drive

CLUTCH

/(-\ - BRAKE

ONLY




Printed in U.S.A.

REF. PART NO.
1 321- 3778
2 321- 2500
3 321- 3585
4 C 29031
5 321- 2658
6 C 23209
7 C 27481
8 NLA :
9 C 33589
10 C 26932
" 321- 4166
12 321- 4155
13 321- 4156
14 321- 4153
15 321- . 2677

CASE MODEL 446 COMPACT TRACTOR

DECALS

DESCRIPTION

57

DECAL - hood L.H. (used prior to S/N 8730384)shown. . . ..........
DECAL - hood R.H. {used priorto S/N9730384). . . . . . . ...........
DECAL -instrument panel. . . . . ottt ittt it e na s nnteeesans
DECAL -gasoline. .« v v ot v ie i ittt ts s naenaas
DECAL -fl0at. - . o c i it ittt it ettt

DECAL -parkinabrake. . . . . v v v i it e e e e
DECAL - “CASE"” (used prior-to S/N 9730384)
DECAL -shiftrange . . .« v v i vt vt i it i i ittt s

DECAL - clUTeh, BraKe . « v o v e e ettt ie e et iieeeaeenan s ‘

1
1
1
1
1
DECAL -hydraulic reservoir. . . . . v v v vt it i it e e nn s eamce s 1
1
1
1
1
1

DECAL - hood top {used S/N 9730384 and after)

DECAL - hood R.H. {used S/N 9730384 and after)shown. .............. 1
DECAL - hood L.H, (used S/N 9730384 and after) ........covvunuennns 1
DECAL - fender, “446' (used S/N 9730384 and after) ................. 1
DECAL - fender, “CASE" {used S/N 9730384 and after). . .............. 1

May 1997



58




REF. PART NO.
1 NSS
2 219- 405
3 c 14722
4 Cc 14724
5 138- 308
6 132- 91
7 195- 541
8 C 14715
9 C 14991
10 113- 118
11 131- 176
12 C 28985
13 C 28222
14 C 14725
15 C 14717
NSS
16 C 14703
17 C 32426
18 C 32427
19 138- 59
20 C 16128
1 c 19740
2 Cc 26188
3 C 14976
4 132- 310
5 113- 417

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

H26 THREE POINT HITCH
FRAME, LIFT RODS AND ARMS

DESCRIPTION
HITCH PLATE ASSEMBLY (Order complete hitch)

FITTING-lube ... .ttt it it iinteennssnnns
1 L N 5 3 ' = e
ROD ASSEMBLY -R.M.Jift. . ... oo oo i e e i i i i e e
PIN-roll 174" x 3" i e i e it e e
PIN -cotter 3/168" X 17 . o i it e ettt eanenens
WASHER -plain 5/8" . & . i it e et it i e
ARM - lift . e i et e e
CHAIN-stay 191links. . . ..o v ittt it i e e e
BOLT - 5/16" x5/8" N.C. hex, zincplated. . . .. .. ......
NUT -lock B/16” N.C.heX . - v v i it in i i iiiiin i anenns
PIN-KIK - . oo i ittt e e it
PIN-KIK . ottt it s i e e e e it it i e st
ROD -ttt LH. oottt s e et ittt
PIN-cClevis . oo v it i i it it e st ieicaseannnaans
LINK ASSEMBLY . . ...... ... NN ¢ vr s aae

CENTER TUBE ASSEMBLY .. (NN M ovvvnn

BALL END ASSEMBLY R.H. ............
BALL END ASSEMBLY L ............

PIN - roll 1/8" x 7/8"

PIN - clevis 5/8" x 3" . . \ ....................
O

CYLINDER %WBAR MOUNTING

HITCH PL EMBLY. . ...t
PINy le\ge Frmounting ... oo v e vneneennnnns

| K lindermounting . ... ..ot iineenns
o £ S

/27 x 1-1/4" N.C.,hex, zincplated . . .. ........

.........

59

_- A= e =N NAN S NNDEO @ w a Ny =

N L) =t s s

May 1997



60

> <
A —— |

|
\Q\__/’

A\




REF. PART NO.
1 NLA
2 221- 1375
3 C 17188
4 c 17189
5 218- 5291
6 NSS
7 NSS
8 NSS
9 NsS
10 c 14970
11 C 28487
12 C 28697
1 NSS
2 Cc 14568
3 118- 425

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

MODEL H26 THREE POINT HITCH AND MODEL
F27 HITCH ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS

DESCRIPTION

NIPPLE - 1747 x 1-1/2" . @ i e i i et it eae e
ELBOW-90° ..\ ittt it e e
HOSE -hydraulicshort . . . ... ... i e e et
HOSE -hydrauliclong .. ... ... ... i,
FITTING - tee (includes 218-5004 “O"'ring). . . ... ... ....
CYLINDER ASSEMBLY - (Use C26494, C26188) .......

BODY - cylinder (Use complete cylinder) . ..........

ROD AND PISTON ASSEMBLY (Use complete cylinder)

FOOT - cylinder (Use complete cylinder), . . .........

SEAL - wiper

“O"RING .. e e,

“O"RING . . ... ..o,

MODEL F27 HI‘@TER

BRACKET - hitch adap .....................
PIN -drawbar ... .(¢ e o

BOLT - 1/2" x 3"N. x,zincplated . .. ... .........

61

[ 1N J QU Q- ST R G G,

-t

May 1997






REF. PART NO.
1 c 22218
2 C 14457
3 195- 541
4 C 10898
5 C 14459
5 C 25786
6 113- 2400
7 192- 23
8 NSS
9 C 14568

10 129- 105

11 195. 545

12 132- 306

13 22- 844

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

J24 SLEEVE HITCH

DESCRIPTION

HITCH FRAME ASSEMBLY ... ... ... ...,
ARM-Tift ... o i e e e
WASHER -plain 21/32” . .. . . . i i e e e
PIN-safety. . . ... it i e it e
BRACKET - hitch mounting R.H. (shown) . . . ... ... ..
BRACKET -hitchmounting L.H, . ................
BOLT -1/2" x 1-3/8" ' N.C. hex, zincplated. . . .. ......
LOCKWASHER - 1/2” zincplated ................
PLATE -liftlever (use C25382) . .................
PIN-drawbar . . ... ..t i it
NUT-1/2" N.C.hex, zincplated ««+«cvvvnenunnnnn
WASHER - plain 3/4" zincplated . . . . . ... cv vl .
PIN - cotter 3/16" x 1-3/4" - . - ¢ o o v i oot i i e e e e n s
BOLT - 1/2" x 2-3/4" N.C. hex, zinc plated . -........

63

NNAND A a0 - a2 NN =

May 1997






CASE MODEL 446 COMPACT TRACTOR 65

D10 WHEEL WEIGHTS
REF. PART NO. DESCRIPTION REQ'D
1 NSS WEIGHT - whee! 15" and 16’ (Order as Machineryitem). . . . ... ...... 4
2 111- 530 BOLT - 1/2 x 2-1/2" round head, square neck, N.C., zinc plated . . . .. .. 4
3 111-  B31 BOLT - 1/2” x 2-3/4"" round head, square neck, N.C., zinc plated . . . . ... 4
4 92 8 LOCKWASHER -1/2” zincplated .. ... i it ittt iie i it ievnnns 8
5 129- 105 NUT -1/2 " N . ReXe c vttt it ittt it ettt et tes e iannnnn 8

Printed in U.S.A. January 1976






...

CASE MODEL 446 COMPACT TRACTOR 67

MODEL H18 FRONT END WEIGHT BRACKETS

REF, PART NO. DESCRIPTION REQ'D
1 C 16581 BRACKET - MOURting « -« 1
2 C 17161 BRACE -rear ... oL 1
3 C 17162 BRACKET - weight mounting. ... ... .. . . .. . .. . . 1
4 113- 417 BOLT -1/2” x 1-1/2 N.C. hex.zincplated ........ ... ... . . . 6
5 113- 443 BOLT - 1/2" x 6-1/2* NChex ... ... .. .. 0 2
6 25 108 NUT - 1/2" N.C. hex, zinc Plated ... .. ... 8
7 192- 23 LOCKWASHER - V2' 8
8 195. 533 WASHER - 1/2* zine Plated. .. ... ... LT 8

MODEL H13 WEIGHT BOX
1 C 17859 FRAME - weightbox . ....... ... . . 1
2 NSS BOX -weight. . ... .. ... . .. . 1
3 C 17860 SUPPORT - weightbox. . ... ... . 1
4 C 17636 PLATE - hitch, .., ... .. c. @ ..... 1
5 11 317 BOLT -3/8" x 1 round hea%ﬁoneck ...................... 3
6 113- 207 BOLT -3/8" x 1 N.C. hex NP w e e 4
7 129- 103 NUT-3/87 N.C.hex . (N2 T 7

8 192- 21 LOCKWASHER NG 7

9 195- 525 WASHER - 3/8" . . N 7

Printed in U.S.A. May 1997



S \Y
— A o A
1N el

AL TS TN P4
R L o~
Y
~3 e R S ST e
~ iNns 1 ~ R e
o RN
S Vit 4
ooy s

-~
[
o A
R e s N

oL SN
3z Awiner! ™
v s

o N

h L)

P ]
-

NS

LY sl
it
P —d
& S
o



REF. PART NO.
1 C 30044
2 218- 457
3 218- 494
4 218- 927
5 Cc 23337
6 13- 206
7 192- 21
8 o 23888
9 C 23962
10 C 15389
11 NLA
12 113- 102
13 129- 102
14 218- 5232
15 113- 103
16 195- 521
17 192- 20

Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

J-17 HYDRAULIC PTO KIT

DESCRIPTION

VALVE-PTOcontrol .. ... v
FITTING - straight 3/4” NPT x 5/8" tube. . . . .
FITTING - elbow 90°, 3/4" NPT x 5/8" tube . .
FITTING - elbow - 900, 1/2° NPT x 1/2" female
BRACKET -valvemounting .............
BOLT-3/8"x3/4"N.C.hex,............
LOCKWASHER -3/8" . ... ... ...
TUBE - PTO valve to travel control valve .. ...
TUBE -pumptoPTOwvalve ..............
CLAMP - double, tubing (early production). . . .
BAR - clamp (early production) ...........

..................

NPSM swivel . . .. .. ...

BOLT - 5/16" x 3/4"” N.C. hex (early production) .. ...............

NUT - lock 5/16" N.C. hex (early production). .

FITTING - 90° swivel elbow 37° x 37° flare 3/4" NPT x 5/8" tube . . ...

BOLT -5/16" x 1 N.C. hex (fender mounting).
WASHER - 5/16" (fender mounting) . . . (.
LOCKWASHER - 5/16" (fender mountifig) .\, .

May 1997

69

NMNN A @ aaaoa D)o a3






Printed in U.S.A.

71

CASE MODEL 446 COMPACT TRACTOR

J-17 HYDRAULIC PTO VALVE

REF. PART NO. DESCRIPTION REQ'D
1 NSS VALVE -control (Use C30044) . . . ... ...ttt innneneaannns 1
2 C 11891 SEAL -UCUp ..o it i i i i it et et e e 2
3 132- 5 PIN -cotter 1/167 X 172" . i it it i it i i i et e s anns 1
4 C 28875 PIN-handle . .. ..ttt ittt ettt ettt enenneanens 1
5 C 19422 BRACKET -handle . ... ... .00ttt e i 1
6 71- 410 SCREW-1/4" x5/8""'N.C.fillisterhead . . ... ........ ... ... 2
7 192- 19 LOCKWASHER - 174" . . . ittt e e i e et te et 3
8 NSS BODY AND SPOOL ASSEMBLY (Use C30044) ............. 1
9 C 118956 ADAPTER -85p00] & o i ittt i i e it e e e e e e e 1
10 95- 4 WASHER -plain 1/4" . . . i it e i et e e i et i 1
11 75- 48 SCREW-1/4"x1/2"rd. hd.machine . . . ... .. ............. 1
i2 C 11893 BONNET -detent .. v vt vt i iii ittt it cenn e annas 1
13 C 11901 PIN -detent . ..o i vttt ittt it i it taeeenneronnnneas 1
14 C 11892 SPRING -detent . .. - v i i it e e et s e et e 1
15 Cc 11886 WASHER - detent spring 1
16 NLA CAP-detent............... 1
17 NLA SCREW - bonnet #8-32 x 2-1/ 4
18 C 19423 LEVER-valve........... 1
-19 221- 842 PLUG - relief 3/8" NPT. .. 1

20 C 28700 SHIM - .010" thick. . & . . UAR
21 c 28716 SPRING - relief . . . X\Q 1

22 C 28698 SHIM - 020" thick /N s ¢ it ettt et ettt UAR
23 211- 11 BALL ~relief 3/87 N . ) Y e e i e e e e e e 1
24 C 18417 SEAT - relief . % ................................ 1
25 C 28696 “O"RING-felefaeat. . ... i e e e e 1
26 C 28237 KNOB - hg 4- 217 1
27 C 26266 37,7212 1

May 1997



71A

M e

e/
t
-~

PR

SNy
S A
Py

~
B

o o

-~

-

S

~v

-~

i)

0

- ..1

JNURTES A

-




CASE MODEL 446 COMPACT TRACTORS

MODEL L-19 FL.LOW CONTROL VALVE KIT

REF. PART NO. DESCRIPTION REQ'D
1 C 23618 VALVE - floweontrol . ..o o it ittt ittt ettt s iteriininnn 1
2 Cc 36848 LEVE R -ValVE . . ottt ittt ettt e ettt et 1
3 C 28251 0] T Y 1
4 113- 12 BOLT - 1/47 X 2172 NC RBX v v v vt it e et ettt et eneenrnennes 2
5 131- 1118 NUT-10ek 1/4" NCheX .. ovviini i it ittt sreneienaneennnnnnnn 2
6 218- 485 FITTING - elbow 90° 1/2 NPT ... ............. ettt 2
7 C 45431 FITTING -straight 1/2 " NPT, .. ... i it e e eeeianens 1
8 C 25390 TUBE -flowcontrolvalve totube . . . ... ..ot iiiii i it ciiine e 1
9 C 23407 TUBE -bypasstoreturniine ............covvnnn.. e taeeeeraeeean 1
10 C 23600 TUBE -valve to tractor valve . . . . oottt it ittt ettt st tenenannenns 1
11 NLA , TUBE - heatexchanger. . ..........c..iiiiiinnnannnn e 1
12 C 36849 L [0 0] =S - (1] « Y RN 1
13 214- 6 O I o Yo 2
14 C 23879 TUBE - PTO valve to tUbe oo i oo r e it i it e e e esennareneanens 1
16 C 21592 SPACER .. e 2 N e e 2
C- 18719 DECAL - valve, “slow-fast” ........... := N s e, 1

®\\o
‘0&\,@
Printed in U.S.A. May 1997

71B



REF.
N

NO.

PAGE

PART
NO.

N =] VOOV TFINNX AEFITOANITNINOOON (3t} (s} (=R o MITITOONNRNDOODOOO o
HEAN AN A AT AT A AN NNNNNNOOYORO A A A A NNNNNNNNNORNMONOR A O ArA G AT AT F LA NN T ON O

AununumnNoOoMOmMOMOMOMOOOMOMOOAMAMOM A A et A A A AN A A A AT N N = M) M MO0 0 e CVAY D WD L WD N D
TANNNN O v o8 O Oy O & O O Ot A A A A At At A A A A A A A A A A A A S OV ot

REF.
NO.

NUMERICAL INDEX
PAGE
NO.

PART
NO.

HNNOMOOTINNNNOONRNRNMMOOOAAMM NI INNORO—AMNOOANNOOANOANTOOONRGOANMINNONTONMMININNO NM
VOOUMINNOOCOQOHAME M ANANANNNNNMMIIIIIITIIIOVNNNNOOOOONNNNNNNDOOOANOAOONONONNRNANOOO OO O M i
67800022222222222222222222222222222222222222222222222222222222333333333
OO0 00000000C0000O0OCO00OO0O0OLOOOO0OOCODOOOCOCOOOOOOOO0ODOONOOOOCDOO0ODOCOOO
A NN ONNONNNNNNNNNNNNNNN NN NNNNNNNNNNNNNNNNNNNNNNONNNNNNNNNNONNONNNNN NN NN N
VOOV LVDVDOLOULVDUDOLDLDLDLDLDOLODLDOLLOD COULUOLDLVLLDOULOLUUULDVVLUVUUVLLLDULLDDVDLVDLDUVDLULDUDVDLUDOLODL
©
3%

L] O~ NN <~ i o mm < [} N AT OO0 i — N o~ n~ - o o Lo ] @
HOONNOANH TN ONSN A At At ) e NN FTAONDODARAAAFA A AT AN ONNN-S M O~ N NrA A — O NN O WD
NN AN A A - H NN ACGINNMA MU OOV NNINNSNNNANNNOOAAONINNNANNN AN NNNNM A -WN
NANNONINNNOMOMOEOFTONNOTANNNOMOM O I ITTFTOODONOIMMNMONTATTOFTNNNNTIOOOOMODNSNDN

2 22 O\@ 7

67784992333494561667466656212896903,...-0 ,.146.90384773192271180155349018231
NUITNOMOOVORNOONITIrHORANOTROANANTOINOOWODOATIIMM \. TONVOVOFATNNAHIIONOCOTINNYOYONINWULINNNN
M AEANMOOMONOSTTITNNOOONNNERNNO A A A NN N T
NINNOVOUOUVOOVWOUVWOVOYWOOOUWOOVOLOVLWOOWWOWWOWNNNNINNNINNNNNSS
11111111111111111111111111111111111111@
COUOO0LLLLLLLLLLOLLOLLDUULULULDLDLUULDLDLLLULULDDLDLDOL

- AN SIS N O 00 @@EOOOEODONEODDDNAANODANNARNN OO
v\“1111111111111111111111111111
S 2

REF.
NO.

PAGE.
NO.

PART
NO.

72

FTOO NO~mMO N0 O
Nl NTAAAAN AN A A A~ VNN

VUUDLUUUULUUULLUDLDLVULVLLVLLDLLD
A\
%
O N MON W ~HOO o~ ) Nt ™ &M@ 0
o~ -

FOLOASNNAARANT NN N AFAONNAONONONOE) NN =M N0

.V. Nt A A AN AN AN M
YN O N T TN OO mmONM N

FFTONONNNANNRARNTIITIITOONOMNMMIIIIISITITONMTOMTTNO0T NN 00T NN

NODAOANWANMINANOMOMNMUINNVOOUOOUOAHOYONVOVROMHNMSEINOANNOOTOMINMNNTINOANOONDOOOORHOVONOOININ
899228999905611227700009011466821600220553366649011222222333077793981111
96855888889557777991111122223357122223445555566-/77777778888999990034455
PO AAHAAASANANNNNNNOMOMNOOOMOMMOOMETETTTTTITTITT T T TS L FF T~ T T ~F F T T T T F AN D 00N

3111111111111111111111111111111111111111111111111111111111111111111111
<<€0O0000LVLULULDOUVLULDUVLLLLULVLLDULLLLLULULLLLLLLLULLDLLULUDLLLDLLDLDULOLDLLULUUUOULULU



73

REF.
NO.

PAGE
NO.

PART
NO.

(=] < MO D (] OQWOoUIN N WA Mo O FWIN @ [ N s e o B T QN [T W o} O
OreMretONONHAMONM NN T 22311115511211116122281213111115222591211132133

7B9B9957591BB77133B7737955BBBB9B-/79597993979B11139B9B9399951917751577BB
NN OO MMNNGOO NI M (> N e Rt N M AT NN MY o MO~ TN NN TSN NN NN
™~ 3] ~ (2 o]

001498296876565636713493379890133126882099788090644&55&95882556211532112
4/45786699392266011400040223344/44555562000253989507777884880556483503335
7788890oo123366777788889999999999999901222233445677777781122223344790O.I.
333333&444444444444I.~L.444444444/444444455555555555555555556666666666_)6777
NONNNNNNONNNONNNONNNNNNNNN 222222222222222222222222222222222222222222222222
OO0 LLDLLLDLLOLULULDULDULLDLOLL CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

g7\

REF.
NO.

NUMERICAL INDEX
PAGE
NO.

PART
NO.

<@©o

n WM W - N VOO m pe) O N [=<] 0 o ~ N~ O o~ (=] WO~ N
o NN A A NAEAN A O A ONRERENNNDANNS SN Me A A NOOOEANSENAANNNOO A AAN A A NN A A A NA OO N A

NN FOMEOIMANOMOMOOMOAMNGOMA M MNNOANOAAADMONNGANRNGOGNOUVNOEOG A e e =N Mm|aMES D~
~ ~ N~

Or-iNVDOOVUNANVNOAMOOHHMNNVOVOODMONO-NHNMN®D CQONTNONCOOH O OVONNNOOANKOFMITOWOTNNOW
At A A NNNOATON A OCOOOVOURHOOOURNAHANNNMMM MM OO, COOrHMWOOANNMNMMNMONDWNNENNROOEODANNNM®

NINNWNNUVINLVVINORONNANANNNNMNNININWYWOOVOOVOOYOYOOND COOANMMMMOMMMMIIONININNLAOINWGINWWOWOYWYOWY
Mt A e ES AN NN NNNNNN NANNNANNNNNNNN OO MOMEOMMOOMMOMONONOMOMOM0mMoOm

NONANN
2222222222222222222222222222222222222&/_ CNONONONNNNONNNONONNANNNONNNNNNNONN NN
VLOOOUDLOLLDOLOLLULDOLDLDLLDLUOLDOLODUDULUVDVDLDLDLODUDDULDLUDUOLDLO (ORSLGRORORGJORGRSJORSRS RO RORORORORORORSRORONS RGNS RO RS]

QMMNHV

REF.
NO.

PAGE

NO.

PART
NO.

&

NINOYM WO Or—=m — NN o N m AN ODTNAHMOO T OoLWn Ot N 0
A A OONNOY e N F A e = N ) O 00 e s ed OO N O O e O e < LD I €O wzzzzz

NMO—~O N ~r
A NN

5555557777799999999777—/7777775555555555555377777
L e e e i e R R R e N e R R e R i il i

™M 30
[N AN N N N MOMEOOEMAD NN
T F TN T T

43 15
43 2

5025913456791355677901/49125668036_./89156712279023891356701256_/02481414678
122223333333444/4/4445666677777799999900001112233333444445555556666777000
3333333333333333333333333333333333334444444444/44444l.u.h.h.l.»4444&44444455555

00000000000000000000000000000000000000000000000000000000000000000000111
22222222222222222222222222222222222222222222222222222222222222222222222
CCCCCCCCCCCCCCCCCCCCCCcCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC



NUMERICAL INDEX -

74

REF.
NF

PAGE

NO.

PART
NO.

REF.
NO.

PAGE
NO.

PART
NO.

REF.
NO.

PAGE

NO.

PART
NO.

o Yol QO HNMWN ©C HOOM [« ) — ONN o o 0 m N ovNO ~ - O [}
NN AT NAONAOFAMIANOAMONOANNONINTOTOON AN At AN SN AN ININ MO0 AN S

ANEHH DA NAANDOOANRON AN AN OAOANA AN A NN AR RANNMNONAMA AN AN MW - O
NN — ~ MO ~-QO nuwn MNAAOONM ST FON VNV NMFTTOMOAMmN o] OMmT NN NANNNIN ANINW OO WYY S
~

AEHAAAAORNDNNNGOODVDANNTOOORNPENNNAEHORNRNTIIITINHONMOOANMMOONNNHEHANHNNNNNONN NN
HFOOO000O0 AN NMOOCOOO0COCOONNHMEANNNNNT T oo A ENANGOOQOOCOOOOOD0O NN
At A A A A A A A A NNNNNNNNNNMM T T3 F S — HetrA A e A e e e

L O T T S R L T e e T O T O T O O Ty A Y T T T T T T I Y T Y TN T TR T S SO B B |
OO MOOOOMOMOMOMNMNOMNOONOMErt A0V OOVOOVRNRNIANAANTRNNO RO O
A A A A A A A A A A A A A A A A A NN NN NN NNNNNONNNONNNNNNNNNNNNNN
e e e e R e K R e e e e e R e R e R e e R R e R R R R e R R R R R R e R I e e B R K B R |

.____.______H__,____.__
33333333333333333333333
M A A A A A e A A e e —
HreliE At A A A S A A A A

MM e N o [3¢] NN ONINON — onN @ NN O HIFINMmOVA M - 3 O &N O 0]
i L] VO M= OO N NN 1311392112114—/57112113&1632618241518145231
33313359999777B7B35395399 * WSRO NSNROON ORI O NS A S0 SN0 A0 000D e S0 U0
A S A A A OO NN NN WD T nmnw —~ .( NI ST TN FTOM AT A TN O OT AN HOMNNONWNNY OO
™~ o M~ ) ~

@ OTFTVOFTXROVOONNOVINOHENONDO -

HONSANNTOONAT CMmOoOwn—mMmm

OO NTOANNNNNDNAOANODDNAAONONNT OO O T OV~ wn NONOAMAADOO T TN WO O ~3 e NN MW

RN NNODOARRON— A TTOONNOAANONNOOWOOOVMO ——~D
AN NODO A A NMT I T T FTFFNMTFIN
OO NN OOHHANNNNANNNNNNNNNNNMMMMMO
NANANNNNNNANNNOOOOM MO OO OOEONMEN OO OO eoMNo
VOOUVLOLLOLDLDUVLLULDLLUULVLULDLDLULLLULDLDLULULD

NN OV W

(=Rl e i e T N O N O O T T O T T T T T A TR Y NS (R [ T

NITINVOMMOMOINNDA~AONNNN A A A~ M

TN AAAAANNNTNN OOV O b ved = vl =
VO0ORACOCOCOOOCOCOLOOOQO M mirdrtririrm «i—

QMMNHV

@é\% .P

NN 0 0~ -0 MOSTEHY DINNN O n HW O NOO- NOYWOWOWOUAANO MMM
NOANONAANIHON A AAANDEAMONNMEA S ONMHNANANIN S OV Mo N M N -~ N NNAr O A A A = TN T
IO AN A~ O A AN EANOMASNMNMAESA A AN AN AMO OO~ OO0 FRNONARACCAOAORMOMININOM M
N NTTOOFTTANNOONTINNT AT AT ONNNTONSEINTINmHNTONGNMSNM DN ML AN AON O v =

~ (o] o~

1783353223426777701115577776778903695-/279258051837723455690011445832245
80099562233223333445811887-/99999001172334666883019933333335555555457777
FOUVDVARNDYQOOONNNANNNNNNNIMNMITOOOOOOONNNNDOAONNRNRRNOFFTOONNSNINININININNINIISSN N OGO O O
PNISPS SIS ISP N N Q000 00 00 0000 00 00 0 00 G000 00 0 K0 0 A D O MWW W W DD WV WDV WV DVOLDVANNRNCN NG OO OO O\ Oy O O O G\ O Oy
22222222222222222222222222222222222222222222222222222222222222222222222
COLOVLOLLVLULLLLLLDLLLDLLOULLULULLULUDULLUDULDLLLLLDULLLDLLDULLULLYLLDLLLLLLDULUULDLUOU



75

REF.
NO.

PAGE

NO.

PART
NO.

M~NN OT O L)) o SFONOo I FTANM~Hm
32382124712218211113236253111114

99999937359975515315153777777755
3433363333&541471461615555555522

NONNNANNMS S0
OMNVOVOoOMHOOOOO
CO0OAN I ~FT
NN W e NN

SONT OO IN N = O O™ N O O N
444439773058555646
88

B8888899999911111111113111111133
11111111111122222222222222222255
O OO OO N ON OO OV OO OV O OV O N O ON N N D R R N N W R W W W

REF.
NO.

- NUMERICAL INDEX
PAGE
NO.

PART
NO.

g7\
O T YO < o O WM NN — ~ ~ om ~NO O ~ —~O NN OmMm A MmN o~ ~
12181841566751111121487251N NN AN A A AN OO A A e vl (N T ~F o rd o (NSO (1) ~F OV Oh N

NIRRT N A AN A AN NOSNNANOO M B57999199979—/933157955159B7B39919B99399

A A A NN NNMONO A~ OMWOWO MM T T NI AT TONOVTONOVOUNME N TN T AMEANMANY A0 M m
2 P~ ~

OO NN NN OO OO0 HHMAHM@MMM MM OO T AAANNOMN AN EAANOOAN A OOOWSOMSTO NN T NO NS

ATt A A A A A A NNNNNNNNNNNNNNNNNNINNNO NANNNNOOMITTTONNNNO O3 OQUMIUIN™NLNOONOOC

L] — HOVDNNOCOOOC NN AANNNSTIITOOOO

NONNONN wn N

L T 1 R T A T T T T TN TN O Y TN TN T N Y Y TR TN TN N T SO L T T e e O e I I T e T T T B
NANNNONNNNNNNNNNNNNNONNNONONNNNCNNNSNOM OO NN WD N, DWNINNWIWNN WML e e e ) 3 T 5 < -3 0 0000 0 MW

L e e e e R e e R B e e R B B W I B e I T I B (O U Gurle [ P U R [ i T A e e e A NN OO N OO OO N NN NN NN

REF.
NO.

PAGE
NO.

PART
NO.

AN

&7
NIUVNOWONO ™ O n o~ NO Oom MO0 0 N RO ANOO ™ O =N o~ o
HAEAAAANNMOEASANOONO TN AN NO e (N~ F OV i OV () rd = \O F LN N ot e red (N NT A= NOQONONNNNAT NN ON
AU HINNAMNINNANAOANOMNNOAONMHANAOANAOANMNAORNN NN N NN NOMANINOEMEUNM OO MIN
MO NOOINNOOWVNESENOTONMIEIITNNNONMEINOMTITONNAN NN MmN AN TN n DN =N

o~ M~ (3]

NN ANTOOVOOOANNOMN A~ H DA OO0 OO ATNRAONDONRNTONT A MTMOOF0 TN T O OO D00
NNOOOOWONNRNERNNINOANMOROVOANRO HAAHANNNNM NP A I N T T~ 00N 00 i~ i 4 0O (NN~ <t LN ) b et bt
= Mmn L e e e R e N R R R R e e Y OO MMmMmm Mmoo e NN NN INENM

v e o~ —
L U T L s e A e O T O T N T Y TN T TN Y Y WO Y N N TN Y TN TN NN TS T SO Y T SN T T SN TN T TN SO S TN T S S T S SR
QOO A A A A A A A A A A A A A A A NNNNNNNNNNNNNOOOOOOOBOAMMTITINLOORO 0 MM OO OO OO NN
NENNANNOGOOMMOOOM@OOMMNMOMNMMOMOMOMOMMO@OEAONOEOMOBNMO0OTOWO0WOWOW00WOONNNIDD WD W0 WO W O
L s e e R R e o e B B R e e R R e e e e e e e e e e e e R e e e el e R e T L o R e o T g g e s i e S S R A S,



Printed in U.S.A.

~ CPD CUSTOMER SERVICE

~(800) 364-7938
(763) 576-0937

'CPD DIRECT PARTS EXPRESS

(800)393-5362
(763) 323-3973

- CPD DIRECT SERVICE /TECH

(800) 668-6633
(763) 427-1296

:q’}-‘tn § !



